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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

Summary of Test Result

Report Result
Clause Ref Std. Clause Test Items (PASSIFAIL) Remark
3.1 15.407(a)(10) 26dB Emission Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a)(4) Fundamental Maximum EIRP Pass -
3.3 15.407(a)(4) Fundamental Power Spectral Density Pass -
34 15.407(b)(6) In-Band Emissions (Channel Mask) Pass -
- 15.407(d)(6) Contention Based Protocol Not Required Standarq
Access Points
1.26 dB
35 15.407(b) Unwanted Emissions Pass under the limit at
7265.00 MHz
14.17 dB
3.6 15.207 AC Conducted Emission Pass under the limit at
0.18 MHz
3.7 15.203 Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are
declared by the manufacturer who shall take full responsibility for the authenticity.

TEL : 408 9043300
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1 General Description
1.1 Product Feature of Equipment Under Test

Product Feature

General Specs
Fixed Wireless Access

Antenna Type
Integrated Array Antenna

Antenna information

5925 MHz ~ 6425 MHz Peak Gain (dBi) | 14.9
6525 MHz ~ 6875 MHz Peak Gain (dBi) | 15.0
Remark:

1. The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4
vertical polarization antenna
2. Minimum number of spatial stream (Nss) is 2
3. The EUT is a fixed point-to-point device operating in UNII-5.
Directional Gain (4H/4V) = 14.9dBi + 10log(Ntx = 4 / Nss = 2) = 17.91dBi
The EUT is a fixed point-to-point device operating in UNII-7.
Directional Gain (4H/4V) = 15dBi + 10log(Ntx = 4 / Nss = 2) = 18.01dBi
4. The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report

summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International (USA) Inc.

1175 Montague Expressway, Milpitas, CA 95035

Test Site Location TEL : 408 9043300

: Sporton Site No.
Test Site No.

THO1-CA, CO01-CA, 03CHO1-CA

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: US1250

TEL : 408 9043300 Page Number : 50f 36
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1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

¢+ FCC KDB 987594 D02 U-NIl 6 GHz EMC Measurement v01rO1

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

¢+ FCC KDB 662911 D01 Multiple Transmitter Output vO2r01.

+ ANSI C63.10-2013

Remark:
1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, , the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\;qu)
3 5965
7 5985
11 6005
15 6025
19 6045
23 6065
27 6085
31 6105
35 6125
39 6145
5925-6425 MHz 43 6165
(U-NII-5) 47 6185
40MHz 51 6205
55 6225
59 6245
63 6265
67 6285
71 6305
75 6325
79 6345
83 6365
87 6385
91 6405
3+11 5965 + 6005
592?06:ﬁ55§”H2 43+ 51 6165 + 6205
40+40MHz 83+91 6365 + 6405
3+91 5965 + 6405
TEL : 408 9043300 Page Number 1 7 0f 36
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Frequency Band Channel Freg.
(MHz)
119 6545
123 6565
127 6585
131 6605
135 6625
139 6645
143 6665
147 6685
6525-6875 MHz 1 5705
(U-NII-7) 155 6725
40MHz
159 6745
163 6765
167 6785
171 6805
173 6815
175 6825
179 6845
181 6855
119 + 127 6545 + 6585
652(56?3?'?7';’”"2 147 + 155 6685 + 6725
40+40MHz 173 + 181 6815 + 6855
119 + 181 6545 + 6855
2.2 Test Mode
Test Cases

AC
Conducted | Mode 1: 6GHz TX + POE

Emission
TEL : 408 9043300 Page Number : 8 of 36
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SPORTON LAB.

<Single Carrier>

UNII-5 (5925-6425 MHz)
Channel BW 40MHz
5965MHz
6165MHz
6405MHz

UNII-7 (6525-6875 MHZz)
Channel BW 40MHz

6545MHz
6685MHz
6855MHz

<Multi Carrier (Contiguous)>

UNII-5 (5925-6425 MHz)
Channel BW 40MHz + 40MHz

5965MHz + 6005MHz
6165MHz + 6205MHz
6365MHz + 6405MHz

UNII-7 (6525-6875 MHZz)
Channel BW 40MHz + 40MHz

6545MHz + 6585MHz
6685MHz + 6725MHz
6815MHz + 6855MHz

<Multi Carrier (Non-Contiguous)>

UNII-5 (5925-6425 MHZz)
Channel BW 40MHz + 40MHz

5965MHz + 6405MHz

UNII-7 (6525-6875 MHz)
Channel BW 40MHz + 40MHz

6545MHz + 6855MHz

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.

TEL : 408 9043300 Page Number : 9 of 36
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name [FCC ID Data Cable Power Cord
1. |POE PHIHONG POE60U-1BTE|N/A N/A Unshielded, 1.8 m
AC I/P:
Unshielded, 1.2 m
2. |Laptop Lenovo TPO0050C FCC DoC N/A DC O/P:
Shielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
3. |Laptop Lenovo ThinkPad T460|FCC DoC N/A
DC O/P:
Shielded, 1.8 m
4. |Shielding Cable |NA NA NA Shielded 2m N/A
TEL : 408 9043300 Page Number : 10 of 36
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2.5 EUT Operation Test Setup

The RF test items, utility “Putty release 0.62” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 408 9043300 Page Number 1 11 0f 36
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement

3.1.1Limit of 26dB & 99% Occupied Bandwidth

<FCC 14-30 CFR 15.407>

(2)(10) The maximum transmitter channel bandwidth for U-NII devices in the 5.925-7.125 GHz
band is 320 megahertz.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

S

3.1.4Test Setup

le )

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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<Single Carrier>
<40MHz>

99% Occupied Bandwidth 26dB Bandwidth
Spectrum [“{".‘ Spectrum [“{".‘
Ref Level 2000 dEm Offset 21.30 dB » RBW 1 MHz Ref Level 30,00 dEm Offset 21.30 d8 » RBW 300 kHz
po At 20 dB  SWT 1ms @ VBW 3 MHz  Mode Sweep po Att 20ds  SWT 2ms @ VBW 1 MHz Mode Sweep
(@153 Max (@ 1Pk Max
Mi[1] 2.86 dBm M1[1] 31.15 dBm)|
. 5.9586100 GHz| 5.9457950 GHz|
o ML Oce Bw 97.462537463 MHz 20 di p2[1] 2.62 dB|
e a" . PR i 38.2705 MHz|
‘ 1 10 di
]
10 T
] I
! 0 dém—— n
20 df 1 -1.630 dBn
RO VX R PR T
-30 -10 i % +
RITY ey TTRPPYONE PR ot ek bt Lo s ‘ }
40 di
-20 di
] |_
20 d 2z E §
-60
l ~ s 4 4
70 di G,
CF 5.965 GHz 1001 pts Span 100.0 MHz S0
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result -60 di
M1 1 5.95861 GHz 2.86 dBm
T1 1 5.9462188 GHz -1.39 dém Occ Bw 37.462537463 MHz
T2 1 5.9836813 GHz -0.15 dém CF 5.965 GHz 2001 pts Sﬂdn 90.0 MHz
JU ) SRHRAEED e JU | Measuring.. RRRANAND e y
Date: 8 AUG 2023 01:38:48 Date: 8 AUG 2023 01:37:21

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<Multi Carrier (Contiguous)>
<40MHz + 40MHz>

99% Occupied Bandwidth

26dB Bandwidth

Date’ § AUG 2023 20:58.13

Spectrum [“{".‘ Spectrum [“{".‘
Ref Level 20.00 dém Offset 2130 dB & RBW 1 MHz Ref Level 26,30 dém Offset 2130 dB & RBW 1 MHz
o Att 20d8  SWT 1ms ® VBW 3 Miz__Mode Sweep o Att 15de SWT 1ms ® VBW 3 Miz__Mode Sweep
@152 view [@ 1Pk Max
M1[1] 0.91 dBm Mi[1] 26.40 dBm)|
~ 6.023000 GHz 20 dB 5.945080 GHz
o Oce Byt 76.963036963 MHz p2[1] 0.67 dp|
e IL " 79.920 MHz
I Vs T [ SVl ST & 10
f \/
-10 } T ; demr===(01 0.330d
i ” ‘| oden 1 dBm i el e amy ‘ AT A [ \I
20 df i ‘ If ’ N
| i 10 di I
30 T |
W.A/,Duwmd'ﬂ\.lﬂ"ﬂ.ﬂ ! i b 20 dB J
-40 di I"h 2
.
D2 -25.670 BB
50 d =0 l‘
|
-60 ittt “sdional oKy g i L
70 df
-0 di
CF 5.985 GHz 1001 pts Span 120.0 MHz
Marker -0 dBm
Type | Ref | Trc| X-value | v-value | Function | Function Result |
M1 1 6,023 GHz 0.31 dém
T1 1 £.946518 GHz -2.60 dam Occ Bw 76.962036963 MHz 70
T2 1 6.023482 GHz -1.34 dém CF 5.085 GHz 1001 pts Span 160.0 MHz
— — —
i ) SRHREEED W i ) [T )

Date’ § AUG 2023 21:00.43

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<Multi Carrier (Non-Contiguous)>
<40MHz + 40MHz>

99% Occupied Bandwidth 26dB Bandwidth
Spectrum o Spectrum [“{".‘
Ref Level 2000 dEm Offset 21.30 dB » RBW 1 MHz Ref Level 26,30 dEm Offset 21.30 dB8 » RBW 300 kHz
o att 20ds  SWT 1ms @ VBW 3 MHz _ Mode Sweep o att 1508 SWT 2ms @ VBW 1MHz  Mode Sweep
@152 view [0 1Pk Max
M1[1] 0.05 dBm M1[1] 33.85 dBm)|
By 5.0587100 GHz| 20 d 5.9458900 GHZ|
o Oce Bw 97.562437562 MHz p2[1] 2.57 dB|
od v 38.2809 MHZ|
e P Y. Y 10
10 f 1 ’
| | 0 di
Al 01
* | 10 d T e e e |
-0
ST TRR I NSRPIR TR Y L TTIE PR RERTSR T SR | 20.d8
40 di
-50 di 0 02 20 dBm -
2 -30.390 deme ’y
60 40 di T ‘
N Ak, oy il yE— u
70 d bt
=50 d
CF 5.965 GHz 1001 pts Span 100.0 MHz
Marker 60 dbm
Type | Ref | Trc| *-value | __v-value | Function | Function Result |
M1 1 5.95871 GHz -0.05 dém 70
T1 1 5.9462188 GHz -4.27 dém Occ Bw 37.562437562 MHz B
T2 1 5.837812 GHz -4.16 dém CF 5.965 GHz 2001 pts Span 90.0 MHz
JU ) [T ) JU ) (]
Date: 8 AUG 2023 23:08:34 Date: 10 AUG 2023 18:24:00

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Fundamental Maximum EIRP Measurement

3.2.1Limit of Fundamental Maximum EIRP
<FCC 14-30 CFR 15.407>
(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in

any 1-megahertz band. In addition, the maximum e.i.r.p. over the frequency band of operation must
not exceed 36 dBm.

For outdoor devices, the maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).

3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

B ]

Power Meter Attenuator

EUT
3.2.5Test Result of Fundamental Maximum EIRP
Please refer to Appendix A.
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3.3 Fundamental Power Spectral Density Measurement

3.3.1Limit of Fundamental Power Spectral Density
<FCC 14-30 CFR 15.407>

(a)(4) For a standard power access point and fixed client device operating in the 5.925-6.425 GHz
and 6.525-6.875 GHz bands, the maximum power spectral density must not exceed 23 dBm e.i.r.p in
any 1-megahertz band.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

- Detector = RMS
- Trace average at least 100 traces in power averaging mode.

-+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.
2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.
TEL : 408 9043300 Page Number 1 16 of 36
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3.3.4Test Setup

e ]

Spectrum Analyzer
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.

<Single Carrier>
<40MHz>

EUT

Maximum Power Density Plot (dBm/MHz)

Spectrum

=)

Ref Level 20.00 dBm Offset 21.62 dB @ RBW 1 MHz
Att 20 dB @ SWT 20 ms & YBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

M1[1]

-5.92 dBm
6.6879000 GHz

10 dBm

0 dBrmn

| \

| |

-30 dem

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 6.685 GHz 1001 pts

Span 100.0 MHz

N J

Date: 10.AUG.2023 02:34.09
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<Multi Carrier (Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/MHZz)

Spectrum ¥ |:%1 Il

Ref Level 20.00 dBm Offset 21.51 dB & RBW 1 MHz

Att 20 dB & SWT 20ms & VBW 3 MHz Mode Sweep
SGL Count 100/100

@ 1Rm AvgPwr

M1[1] -8.11 dBm
6.584780 GHz

10 dBm

0 dBrmn

-10 dBm T -.U, \ iJ. \L

|

L ———T1—
I

. [ |

-40 dBm _“_J L,___,__._,W__._,uu

-50 dBm

-60 dBm

-70 dBm

CF 6.565 GHz 1001 pts Span 120.0 MHz

|

Date: 10.AUG.2023 01:06:55
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<Multi Carrier (Non-Contiguous)>
<40MHz + 40MHz>

Maximum Power Density Plot (dBm/MHz)
5965 MHz + 6405 MHz

=
Ref Level 20.00 gém  Offsat 21.30 db @ RBW 1 MHz Ref Level 20.00 gém  Offsat 21.55 db @ RBW 1 Mz
b At 2002 @ SWT  Z0ms @ VBW 3MHZ  Mode Sweep b At 2002 @ SWT  Z0ms @ VBW 3MHZ  Mode Sweep
SGL Count 100,100 SGL Count 100,100
[0 1R Avgrwr [0 1R Avgrwr
I MI[1] 5.09 dim| MI[1] 681 dim|
5.964B000 GH 6.4049000 GH
10 dBm: 10 dBm:
a a
-10 B ; [ 10 B —_— :
| | ! \
20 dbn 20 dBn |
20 by i - 20 by i i
1 |
30 dBm l- 30 dBm + k
40 di 0 40 di a
-50 dB: -50 dB:
-60 db -60 db
0 dB: <70 dBi
Hz 1001 pts Span 100.0 MHz ) | [LGF 6.905 Gz 1001 pts Span 100.0 MHz
e Lt SL S LY JR
N G &8

)| [ N )| (]
Date: 8 AUG 2023 2308 56 Date: 10.AUG 2023 18 4662
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3.4 In-Band Emissions (Channel Mask)

3.4.1Limit of Unwanted Emissions

<ECC 14-30 CFR 15.407>

(a)(6) For transmitters operating within the 5.925-7.125 GHz bands: Power spectral density must
be suppressed by 20 dB at 1 MHz outside of channel edge, by 28 dB at one channel bandwidth
from the channel center, and by 40 dB at one- and one-half times the channel bandwidth away
from channel center. At frequencies between one megahertz outside an unlicensed device's
channel edge and one channel bandwidth from the center of the channel, the limits must be
linearly interpolated between 20 dB and 28 dB suppression, and at frequencies between one
and one- and one-half times an unlicensed device's channel bandwidth, the limits must be
linearly interpolated between 28 dB and 40 dB suppression. Emissions removed from the
channel center by more than one- and one-half times the channel bandwidth must be
suppressed by at least 40 dB.

3.4.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.4.3Test Procedures

The testing follows FCC KDB 987594 D02 U-NIl 6GHz EMC Measurement vO1.

Section J) In-Band Emissions.

1.

N oo o A

Take nominal bandwidth as reference channel bandwidth provided that 26 dB emission
bandwidth is always larger than nominal bandwidth

Measure the power spectral density (which will be used for emissions mask reference) using the
following procedure:

a) Set the span to encompass the entire 26 dB EBW of the signal.

b) Set RBW = same RBW used for 26 dB EBW measurement.

c) Set VBW = 3 X RBW

d) Number of points in sweep = [2 X span / RBW].

e) Sweep time = auto.

f) Detector = RMS (i.e., power averaging)

g) Trace average at least 100 traces in power averaging (rms) mode.

h) Use the peak search function on the instrument to find the peak of the spectrum.

Using the measuring equipment limit line function, develop the emissions mask based on the
following requirements. The emissions power spectral density must be reduced below the peak
power spectral density (in dB) as follows:

a. Suppressed by 20 dB at 1 MHz outside of the channel edge.

b. Suppressed by 28 dB at one channel bandwidth from the channel center.

c. Suppressed by 40 dB at one- and one-half times the channel bandwidth from the channel
center.

Adjust the span to encompass the entire mask as necessary.

Clear trace.

Trace average at least 100 traces in power averaging (rms) mode.

Adjust the reference level as necessary so that the crest of the channel touches the top of the

emission mask.

3.4.4Test Setup

Spectrum Analyzer EUT
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3.4.5Test Result

<Single Carrier>
<40MHz>
Plot on Channel 5965 MHz

Plot on Channel 6165 MHz

Spectrum n-? Spectrum n-?
Ref Level 10.30 dam Offset 21.30 d& Mode Auto Sweep Ref Leval 10.49 dam Offset 21.490 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ 1rm Avgrwr 1Rm AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
0 deR=28 0 defe20
-10 d =10 di
-—-—~-—-4\r—-— — 1l
-20d _}‘i 20 df
-30 di — L‘ — -30di
-40d = | —— -40 df — —
. - IL - o4 —.
-60 df — - — -60 di I—
70 df -70d
-80 di -80 di
CF 5.965 GHz 1001 pts Span 160.0 MHz CF 6.165 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -10.30 dBm RBW 300.000 kHz Peak Power -10.56 dBm RBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit | Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit |
-B0.000 MHz __-57.406 MHz _ 300.000 kHz 5.90703 GHz -6, 14 dBm -53.84 db -13.84 dB -B0.000 MHz __ -57.398 MHz _ 300.000 kHz £.10704 GHz -62,49 dBm -51.93 db -11.53dB
-57.406 MH2 -38.270 MH2 300.000 kHz 5.90767 GHz -64.33 dém -54.03 d8 -14.08 dB -57.398 MH2 -38.265 MH2 300.000 kHz 6.10768 GHz -62.62 dém -52.06 d8 -12.11 dB
-38,270 MHz | -20.135 MHz 300,000 kHz 5.92697 GHz -60.10 dBm 49,80 dB 21.91dB -38,265 MHz | -20.133 MHz _300.000 kHz 6.12698 GHz -59.94 dbm 49,38 dB 2143 B
-20.135MHz | -19.135MHz | 300.000 kHz 5.94578 GHz -36.65 dbm -26.35 dB -24.68 dB -20.133MHz | -19.133 MHz  300.000 kHz £.14578 GHz -36.07 dbm -25.51d8 -23.84.dB
19,135 MHz 20.135 MHz 300,000 kHz 598505 GHz -58.91 dém -48.61 dB -30.27 db 19,133 MHz 20.133 MHz 300.000 kHz 6.18505 GHz -57.52 dém -47.03 dB -28.70 dB
20,135 MHz 38.270 MHz | 300.000 kHz 6.00303 GHz -61.24 dBm -50.94 db -23.05 dB 20,133 MHz 38.265 MHz | 300.000 kHz 6.20286 GHz -59,25 dBm -46.73 db -20.90 db
38,270 MHz 57.406 Mz | 300.000 kHz 502216 GHz -65.10 dBm -54.80 dB -14.95 dB 38,265 MHz 573098 MHz | 300.000 kHz 522232 GHz -61,84 dBm -51.23 dB -11.32 dB
57,406 MH2 80.000 MH2 300.000 kHz 6.02281 GH2 -65.10 dém -54.80 dB -14.80 dB 57,398 MH2 80.000 MH2 300.000 kHz 6.22296 GH2 -61.74 dém -51.18 d@ -11.18 dB
Nk Nk
L )il ] Ready [| 4L )il ] Ready [ .
Date: 8 AUG.2023 01:51:02 Date: 8.AUG.2023 02:04:24
Spectrum n-? Spectrum # n-?
Ref Level 10.55 dam Offset 21.55 d& Mode Auto Sweep Ref Leval 10.51 dam Offset 21.51 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
1Rm AvaPwr @ TR Avgrwr
Limit ¢theck PABS Limit ¢heck PABS
0 defe20 0 defi-2
-10d — — -10d
| il i i ]
20 df L -20d !
| | [ \
/ [
30d — J !! -30d /." L\_‘
o — | ‘ = -0 d S ‘ | i S
sty J | -50 - ! 5 e
» L e .
EIE! —— i e —— — =
70 di 704
-80 di -80d
CF 6.405 GHz 1001 pts Span 160.0 MHz | [ CF 6.545 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Paak Power -9.13 dBm RBW 300.000 kHz Peak Power -11.63 dBm REBW 300.000 kHz
Range Low | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-B0.000 MMz -57.398 MHz | 300.000 kHz 5.34720 GHz -62.01 dBm -52.88 db -12.68 dB -80.000 MHz | -57.308 MHz _300.000 kHz 5.48592 GHz -59,68 dBm -46.05 db -8.05dB
-57.398 MH2 -38.265 MH2Z 200.000 kHz 6.34768 GHz -62.25 dém -53.12 d8 -13.17 d8 -57.398 MHz -38.266 MH2 300.000 kHz 6.48768 GHz -59.76 dém -48.13 d8 -8.18 dB
-38,265 MHz | -20.133 MHz | 300.000 kHz 6.36698 GHz 59,22 dém -50.09 dB 22.19 dB 38266 MHz | -20.133 MHz | 300.000 kHz 6.50681 GHz -56.25 dBm 46,62 dB -18.65 dB
-20.133MHz | -19.133 MHz | 300.000 kHz 6.38578 GHz -35.59 dBm -26.45 db -24.79 db -20133MHz | -19.133MHz | 300.000 kHz 652578 GHz -35.71dem -24.08 dB -22.42 dB
19,133 MHz 20.133 MHz 300.000 kHz 6.,42505 GHz -56.55 dém -47.42 dB -20.09.dB 19,133 MHz 20.133 MHz 300,000 kHz 656505 GHz -56.61 dBm -44.03 dB -26.64 db
20,133 MHz 38.265 MHz | 300.000 kHz 5.44302 GHz -58.58 dBm -49.86 db -21.97 dB 20.133 MHz 38.266 MHz | 300.000 kHz 658302 GHz -56,14 dBm -46.51 db -10.61 dB
38,265 MHz 57308 MHz | 300.000 kHz 5.46232 GHz -62.06 dBm -52.93 dB -12.98 dB 38.266 MHz 573098 Mz | 300.000 kHz 660232 GHz -59,49 dBm -47.86 dB -7.91dB
57,398 MH2 80.000 MH2 300.000 kHz 6.46408 GH2 -61.96 dém -52.82 d8 -12.82 dB 57,398 MH2 80.000 MH2 300.000 kHz 6.61210 GH2 -59.43 dém -47.79 dB -7.79 dB
— — — —_——
( )t J7 Rendy TN - Al I ]
Date: 8.AUG.2023 021253 Date: 10.AUG 2023 23:33:33
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Plot on Channel 6685 MHz

Plot on Channel 6855 MHz

Spectrum ¥ | | spectrum # &
Ref Level 10,62 deém Offset 21.62 dg Mode Auto Sweep Ref Level 10,72 dém  Offset 21.72 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr | R
Limit ¢heck PABRS Limit ¢heck PABRS
0 defi=20 0 dafi20:
-10d -10 dB
i i 1 - ]
-20 dB - 20dB
I . I
-30 d _,JJ — 304 L-—\
S I — =
50.dB S [ 50 dR o ~—
i I — T ]
B0 =60
-70d -70d
-80d -80 dB
CF 6.6B5 GHz. 1001 pts Span 160.0 MHz | [[CF 6.855 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -11.28 dBm RBW 300.000 kHz Peak Power -11.52 dBm REW 300.000 kHz
Range Low Range Up RBW | Frequency | PowerAbs | PowerRel | Alimit | Range Low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel |
-B0.000 MHz ___-57.40 MHz 300,000 kHz 662671 GHz -58.12 dBm ~46.684 db -6.84 08 -B0.000 MHz | -57.399 MHz _300.000 kHz 6.79736 GHz -58,60 dBm ~47.08 db
-57 409 MHz -38.272 MHz 200.000 kHz 662767 GHz -58.31 dém -47.03 dg -7.08dB -57.399 MHz -38.266 MHz 300,000 kHz 6.79768 GHz -58.67 dBm -47.16 dB
-38.272 MHz | -20.136 MHz | 300.000 kHz £.64825 GHz -56.28 dBm -45.01 db -17.68 dB -3B.266MHz | -20.133MHz | 300.000 kHz 6.81697 GHz -57.41 dBm -45.90 db
-20.136 MHz | -19.136 MHz | 300.000 kHz 666578 GHz -35.61 dBm -24.33 dB -22.66 dB -20133MHz | -19.133MHz | 300.000 kHz 5.83578 GHz -35.19 dem -2367 d
19,136 MH2 20.136 MH2 300.000 kHz 6.70505 GHz -55.73 dém -44.45 dB -26.12 d8 19,133 MH2 20.133 MH2 300.000 kHz 6.87505 GHz -56.30 dém -44.78 dB
20,136 MHz 38.272 MHz | 300.000 kHz 6.72303 GHz -57.15 dBm 4587 dB -17.97 d@ 20.133 MHz 38.266 MHz | 300.000 kHz 6.89303 GHz -57.42 dBm -45.90 dB
38,272 MHz 57.406 MHz | 300.000 kHz £.74233 GHz -58.63 dBm -47.35d8 -7.40 d8 38,266 MHz 57396 MHz | 300.000 kHz 691232 GHz -58,49 dBm -46.97 dB
57,409 MHz £0.000 MHz 300.000 kHz 6.74281 GHz -58.56 dBm -47.23 dB -7.28 dB 57,399 MHz £0.000 MHz 300,000 kHz 6.91248 GHz -58,45 dBm -46,94 dB -6.94 dB
il il
( | ] L | J
Dete: 10.AUG.2023 23:37:41 Dete: 10.AUG.2023 23:43:12
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<Multi Carrier (Contiguous)>
<40MHz + 40MHz>
Plot on Channel 5965 MHz + 6005 MHz

Plot on Channel 6165 MHz + 6205 MHz

Spectrum | [ spectrum #* k-
RefLevel 10,30 d8m  Offset 21.30 d& Mode Auto Sweep RefLevel 10,43 dém  Offset 21.4% dB Mode Auto Sweep
SGL Count 1007100 SGL Count 1007100
[@1Rm AvgPwr (@1Rm AvgPwr
Limit Gheck PARS Limit Gheck PARS
0 deR=—28 0 dBfr<-20
-10d -10 df i
[ T o T T
-20 df rl I -20 df T 11
30 d = — a0 df — J —
~40 d —— - J‘ B .40 di _ — j ‘l
- — — i our i - — —
&0 -50 i
-70 d =70 di
=80 de =80 di
CF 5.985 GHz 1001 pts Span 320.0 MHz CF 6.185 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier -8.72 dBm RBW 1.000 MHz Peak Povier -8.55 dBm RBW 1.000 MHz
Range low | RangeUp | REBW | Frequency | PoweraAbs | PowerRel | Range low | RangeUp | RBW | Frequency | Powerabs | PowerRel |
-160.000 MHz | -119.860 MHz 1.000 MHz 5.86239 GHz ~54.,75 dbm ~46,03 dB -160.000 MHz | -119.860 MHz 1.000 MHz 6.06400 GHz -55.04 dBm ~46,99 dB
-119,860 MHz -79.920 MHz 1.000 MHz 5.86625 GHz -54.85 dBm 26,13 dB -119,860 MHz -79.920 MHz 1.000 MHz 6.06528 GHz -55,03 dBm 26,49 dB
-79.320 MHz ~40.360 MHz 1.000 MHz 5.30556 GHz 53,78 dbm -45.06 db -79.320 MHz ~40.360 MHz 1.000 MHz 5.10556 GHz -54.43 dbm -45.,94 db
-40,960 MHz -39.960 MHz 1.000 MHz 5.94487 GHz -36.56 dBm -27.84 dB -40,960 MHz -39.960 MHz 1.000 MHz 56.14487 GHz -36.77 dBm -26.23 dB
39.960 MH2 40.960 MH2 1.000 MH2z 6.02579 GHz -52.20 dém -43.48 d8 39.960 MH2 40.960 MH2 1.000 MH2Z 6.22579 GHz -51.77 dém -43.23d8
40,960 MHz 79.920 MHz 1.000 MHz 6.06444 GHz -53.99 dBm 45,27 dB 40,960 MHz 79.920 MHz 1.000 MHz 6.26444 GHz -53.88 dBm 45,33 dB
79,920 MHz | 119,880 MHz 1.000 MHz 5.10472 GHz -54,94 dBm 46,22 dB 79,920 MHz | 119,880 MHz 1.000 MHz 5.30440 GHz -54.,46 dBm 45,92 d
119,660 MHz | 160.000 MHz 1.000 MHz 5.14131 GHz -54,42 dBm -45.70 dB 119,660 MHz | 160.000 MHz 1.000 MHz 6.31082 GHz -54,37 dBm -45,62 dB
)i )i
( e ] ( It J

Dete: 9.AUG.2023 210138

Plot on Channel 6365 MHz + 6405 MHz

Date: 9.AUG.2023 21:21.10

Plot on Channel 6545 MHz + 6585 MHz

Spectrum ¥ | | spectrum # k-
Ref Level 10.55 dém  Offset 21.55 dg Mode Auto Sweep Ref Level 10.51 dém  Offset 21.51 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1Rm AvgPwr [[@1Rm AvgPwr
Limit ¢heck PABRS Limit ¢heck PABRS
0 defi=20 0 dafi20:
a0 T i 0 v T i
-20d i ‘i! 204 “ !
-30d — } | —— -30d —— 1 i ——
40 cl ] | = 40 dl — i l =
SO + 50 ~ — L -
-60 d &0d
70d -70d
-80 db -80 d
CF 6.385 GHz 1001 pts Span 320.0 MHz | [[CF 6.565 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier -8.33 dBm RBW 1.000 MHz Peak Powier -8.17 dBm REW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | REBW | Frequency | PowerAbs | PowerRel |
-160.000 MHz |__-119.881 MHz 1.000 MHz 6.23575 GHz 53,92 dBm ~45.60 db -5.60 dB ~160.000 MHz |__-119.880 MHz 1.000 MHz £.44368 GHz ~54,54 dBm ~46.37.dB -6.37 dB
-119.881 MHz -79.920 MHz 1.000 MHz 6.26528 GHz -54.27 dém -45.04 dB -5.99.dB -119.880 MHz -79.920 MHz 1.000 MHz 6.44625 GHz -54.51 dém -46.34 dB -6.68 dB
79520 MHz | -40.960 MHz 1.000 MHz 6.30524 GHz -53.57 dBm -45.64 db -17.68 dB 79520 MHz | -4D.360 MHz 1.000 MHz 6.48556 GHz -53,94 dBm -45.77 db -17.67 dB
-40,960 MHz | -39.960 MHz 1.000 MHz 5.34487 GHz -37.28 dém -26.95 dB -25.62 db 40,960 MHz | -39.960 MHz 1.000 MHz 652487 GHz -36.59 dBm -26.42 dB -25.08 dB.
39.960 MH2 40.960 MH2 1.000 MH2Z 6.42579 GH2z -51.97 dém -43.64 d8 -26.98 d8. 39.960 MH2 40.960 MH2 1.000 MH2z 6.60579 GHz -52.17 deém -44.00 d8 -27.34 dB
40,960 MHz 79.920 MHz 1.000 MHz 6.46476 GHz -53.98 dBm 45,66 dBb -17.69 dB 40,960 MHz 79.920 MHz 1.000 MHz 6.64412 GHz -54,00 dBm 45,84 dB -18.00 dB
79920 MHz | 119,881 MHz 1.000 MHz 650472 GHz -54.46 dBm -46.13d8 -6.18 d8 79,920 MHz | 119,880 MHz 1.000 MHz 668472 GHz -54.59 d&m 46,42 dB -6.47 dB
112,881 MHz 160.000 MHz 1.000 MHz 6.50889 GHz -54.26 dBm -45.03 dB -5.93 dB 119,880 MHz 160.000 MHz 1.000 MHz 6.69242 GHz -54,39 dBm -46,22 dB -6.22 dB
il il
( | ] L | J
Dete: 9.AUG.2023 22:38:30 Dete: 10.AUG.2023 01:10:49
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Plot on Channel 6685 MHz + 6725 MHz

Plot on Channel 6815 MHz + 6855 MHz

Spectrum ¥ | | spectrum # k-
Ref Level 10,62 deém Offset 21.62 dg Mode Auto Sweep Ref Level 10,72 dém  Offset 21.72 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1°m AvgPwr | R
Limit ¢heck PABRS Limit ¢heck PABRS
0 defi=20 0 dafi20:
-10 r 7 ; ,‘ -10 dB "‘ W
.20 dB f| \i, -20 dB i iw
-30 df = | — -30d = 'J ‘ =7
404 = ] i ~ 1 o N | i 1
“5Ud — —f— S0 — o L —=
60 di &0d
-70d -70d
-80d -80 dB
CF 6.705 GHz. 1001 pts Span 320.0 MHz | [[CF 6.835 GHz 1001 pts Span 320.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Powier -8.75 dBm RBW 1.000 MHz Peak Powier -8.87 dBm REW 1.000 MHz
Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit | Range Low | RangeUp | REBW | Frequency | PowerAbs | PowerRel |
-160.000 MHz |__-119.880 MHz 1.000 MHz 657148 GHz 53,99 dBm -45.24 db -5.24.08 -160.000 MHz |__-119.903 MHz 1.000 MHz 6.71430 GHz -53,56 dBm ~44.70 dB
-119.880 MHz -79.920 MHz 1.000 MHz 6.58528 GHz -54.29 dém -45.55 dg -5.60 dB -119.903 MHz -79.935 MHz 1.000 MHz 6.71526 GHz -53,50 dém -44.63 dB
79520 MHz | -40.960 MHz 1.000 MHz 662524 GHz -53.85 dBm -45.10 db -17.14d8 79535 MHz | -4D.968 MHz 1.000 MHz 6.75651 GHz -52,77 dbm -43.90 db
-40,960 MHz | -39.960 MHz 1.000 MHz 5.66487 GHz -36.40 dBm -27.65 dB -24.32 dB 40,968 MHz | -39.968 MHz 1.000 MHz 56.79487 GHz -36.72 dbm -27.85 dB
39.960 MH2 40.960 MH2 1.000 MH2Z 6.74579 GHz -49.97 dém -41.22 d8 -24.55 d8 39.968 MH2 40.968 MH2 1.000 MH2z 6.87580 GHz -51.95 dém -43.08 d8
40,960 MHz 79.920 MHz 1.000 MHz 6.78476 GHz -54.04 dBm -45.30 dB -17.33 dB 40,968 MHz 79.935 MHz 1.000 MHz 6.91477 GHz -53,35 dBm 44,49 dB
79.920 MHz | 119,880 MHz 1.000 MHz £.82440 GHz -54.53 dBm -45.78 dB -5.93 d@ 79,935 MHz | 119.903 MHz 1.000 MHz £.95442 GHz -53,83 dBm 44,96 dB
119,880 MHz 160.000 MHz 1.000 MHz 6.85361 GHz -54.26 dBm -45.51 dB -5.51dB 119,903 MHz 160.000 MHz 1.000 MHz 695795 GHz -53,77 dBm -44.01 dB
il il
L i L i J Ve
Dete: 10.AUG.2023 01:38:16 Dete: 10.AUG.2023 01:56:03
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<Multi Carrier (non-Contiguous)>
<40MHz + 40MHz>

<5965 MHz + 6405 MHz>

Plot on Channel 5965 MHz

Ref Level 10,30 dem
SGL Count 100,100

Offset 21.30 dg Mode Auto Sweep

Plot on Channel 6405 MHz

Ref Level 10,55 dem
SGL Count 100,100

Offset 21.55 dB& Mode Auto Sweep

(@ 1rm AvgPwr (@1Rm AvgPwr
Limit Gheck PARS Timit Gheck FARS
0 deR=—28 0 dBfr<-20
-10 df -10 d x
— 1 o r‘* _
20 di -20d fi
30 d 30d S
a0 d — — 40 d f e
501 = = S — i ~
; = .
70 di -70d
80 df -80d
CF 5.965 GHz 1001 pts Span 160.0 MHz CF 6.405 GHz 1001 pts Span 160.0 MHz

Spectrum Emission Mask
Peak Power -11.51 dBm
Range low | RangeUp | REBW |

Standard: None
REBW 300.000 kHz

Frequency | PowerAbs | PowerRel |

Spectrum Emission Mask
Peak Powier -8.82 dBm
Range Low |

Standard: None
REBW 300.000 kHz

Range Up | RBW | F |__PowerAbs | PowerRel |
-B0.000 MHz __ -57.421 MHz _300.000 kHz 5.90590 GHz ~59.71 dBm -48.19 db -B0.000 MHz ___-57.376 MHz | 300.000 kHz £.34562 GHz ~59,42 dBm -50.60 db
-57.421 MHz -38.281 MHz 300,000 kHz 5.90766 GHz -59.85 dém -48.34 dB -57.376 MHz -38.251 MHz 300.000 kHz 6.34770 GHz -59,66 dBm -50.84 d&
-38.261 MHz | -20.140 MHz _ 300.000 kHz 5.326A0 GHz -56,48 dBm -46.57 db -38.251 MHz | -20.125 MMz 300.000 kHz 6.36683 GHz -56,55 dBm -49.73 db
-20.140 MHz | -19.140 MHz | 300.000 kHz 5.94494 GHz -56.19 dbm -44.67 dB -20.125MHz | -19.125MHz | 300.000 kHz 6.38579 GHz -38.46 dBm -20.64 dB
19.140 MH2 20.140 MH2 300.000 kHz 5.98506 GHz -57.02 dém -45.50 d8 19,125 MH2 20.125 MH2 300.000 kHz 6.42504 GHz -56.97 dém -48.15 d8
20,140 MHz 38.281 MHz | 300.000 kHz 6.00320 GHz -56,92 dBrm -47.40 dB 20,125 MHz 38.251 MHz | 300.000 kHz 6.44301 GHz -58,29 dBm 49,47 dB
38,281 MHz 57421 MHz | 300.000 kHz £.02234 GHz -60.20 dBm -48.68 dB 38,251 MHz 57376 MHz | 300.000 kHz 6.46230 GHz -59.70 dBm -50.88 dB
57,421 MHz £0.000 MHz 300,000 kHz 6.02282 GHz -60,06 dBm -48,55 dB 57,376 MHz £0.000 MHz 300.000 kHz 6.46823 GHz -59,52 dém -50.77 d&
— — —
( e ] ( It J
Dete: 10.AUG.2023 23:23.25 Dete: 10.AUG.2023 23:25:22
pectrum ¥ | [ spectrum #* &
Ref Level 10.51 dém  Offset 21.51 dg Mode Auto Sweep Ref Level 10.72 deém  Offset 21.72 dg& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@ 1rm AvgPwr (@1Rm AvgPwr
Limit ¢heck PABRS Limit ¢heck PABRS
0 defi20 0 defi=20
-10d 10 dB : -
. p— |
——| J
20 d If - N .50 dB [ [ |
] I I
aod J V‘ -30 df ,,,‘J =
40 d = — | | s S 40 db — 1 | - _
-50 d R I -0 dp = =
I L] ] L
B0 ~6fk
70l -70d
=80 de -80 db
CF 6.545 GHz 1001 pts Span 160.0 MHz CF 6.855 GHz 1001 pts Span 160.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Peak Power -12.69 dBm RBW 300.000 kHz Peak Power -11.34 dBm RBW 300.000 kHz
Range low | RangeUp | REBW | Frequency | PowerAbs | PowerRel | Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
-B0.000 MHz ___ -57.346 MHz __300.000 kHz 5.48597 GHz -58,17 dBm -45.48 b -B0.000 MHz ___ -57.421 MHz _300.000 kHz £.79253 GHz ~59,32 dBm ~47.97 db -7.97 dB
-57.346 MHz -38.231 MHz 300,000 kHz 6.48773 GHz -58,23 dém -45.65 dB -57.421 MHz -38.281 MHz 300.000 kHz 6.79766 GHz -59,35 dém -48.01 d8 -8.06 dB
-38.231 MHz | -20.115 MHz _ 300.000 kHz 6.50685 GHz -57,60 dBm -45.11dB -38.261 MHz | -20.140 MHz _ 300.000 kHz 6.81680 GHz -56.71 dBm -47.37 db -19.40 dB
-20.115MHz | -19.115MHz | 300.000 kHz 652580 GHz -37.38 dBm -24.69 dB -20.140 MHz | -19.140 MMz 300.000 kHz 5.83578 GHz -39.51 dbm -26.17 dB -26.50 dB
19.115 MH2 20.115 MH2 300.000 kHz 6.56503 GHz -57.25 dém -44.56 dB 19.140 MH2 20.140 MH2 300.000 kHz 6.87506 GHz -57.93 dém -46.59 d8 -28.26 dB
20,115 MHz 38.231 MHz | 300.000 kHz 6.58315 GHz -57.76 dBm 45,07 dB 20,140 MHz 38.281 MHz | 300.000 kHz 6.89304 GHz -58.77 dBm 47,43 dB
38,231 MHz 57346 MHz | 300.000 kHz 660227 GHz -58.29 dBm -45.60 dB 38,281 MHz 57421 MHz | 300.000 kHz £.91234 GHz -59,35 dBm -48.00 dB
57,346 MHz £0.000 MHz 300,000 kHz 6.60307 GHz -58,16 dBm -45.47 dB 57,421 MHz £0.000 MHz 300.000 kHz 6.91634 GHz -59,08 dBm -47.74 dB
il il
( e ] ( It J
Dete: 10.AUG.2023 23:11:49 Dete: 10.AUG.2023 23:17:25
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3.5 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious
emissions and out of band emissions measurement.
3.5.1Limit of Unwanted Emissions

(1) For transmitters operating within the 5.925-7.125 GHz band: Any emissions outside of the
5.925-7.125 GHz band must not exceed an e.i.r.p. of =27 dBm/MHz.

EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 (RMS) 68.3
- 7 (Peak) 88.3

According 987594 D02 U-NIl 6GHz EMC Measurement v01 section G:
Unwanted emissions outside of restricted bands are measured with a RMS detector.

In addition, 15.35(b) applies where the peak emissions must be limited to no more than 20 dB

above the average limit

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

-|;:— 1000000302

b

HV/m, where P is the eirp (Watts)

3.5.2Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.5.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW = 300 kHz

+  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

- VBW 23 MHz

. Detector = Peak

+  Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

«  VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from O degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic
emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.
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3.5.4Test Setup

For radiated emissions below 30MHz

i | RX Antenna
- 3m -

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

| 14— 3m ——
_____ EUT , ¢
= =] :
|
1.5m :
'
= I8
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement

3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.6.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.6.4Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
|
I Rear of EUT to be flushed !
I with rear of table top ]
| 1
| |
' l— |
! e EUT l
I - ol [ I l 80 cm to
I Receiver | ground
| 500 RF Cable SHem | || ptane
|
: |
| i 2 :
| g | U
| “3bp ;
|
| AC :
| AMH | |
I (LISHy | |
: L i |
|
I s | £
I o -~ Bonded to horizontal l o e
- round plane P
AT st el SR COUNURININL . DI, - SO i
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.7 Antenna Requirements

3.7.1Standard Applicable
The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.7.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Aug. 11, 2023~ Radiation
Loop Antenna R&S HFH2-Z2E 100840 9kHz~30MHz | Jun. 29, 2023 Jun. 28, 2024
Aug. 18, 2023 (03CH01-CA)
. Aug. 11, 2023~ Radiation
Bilog Antenna TESEQ 6111D 54683 30MHz~1GHz | Nov. 01, 2022 Oct. 31, 2023
Aug. 18, 2023 (03CH01-CA)
SCHWARZBE Aug. 11, 2023~ Radiation
Horn Antenna BBHA 9120D 02140 1GHz~18GHz | Jan. 09, 2023 Jan. 08, 2024
CK Aug. 18, 2023 (03CHO01-CA)
SCHWARZBE Aug. 11, 2023~ Radiation
Horn Antenna BBHA9170 00842 18GHz~40GHz | Jul. 17, 2023 Jul. 16, 2024
CK Aug. 18, 2023 (03CHO01-CA)
- Aug. 11, 2023~ Radiation
Amplifier SONOMA 310N 372241 N/A May 03, 2023 May 02, 2024
Aug. 18, 2023 (03CHO01-CA)
. . Aug. 11, 2023~ Radiation
Preamplifier Keysight 83017A MY53270323 [ LGHz~26.5GHz | May 04, 2023 May 03, 2024
Aug. 18, 2023 (03CHO01-CA)
o . ERA-100M-18 Aug. 11, 2023~ Radiation
Preamplifier | E-instrument EC1900252 | 1GHz~18GHz | May 23, 2023 May 22, 2024
G-56-01-A70 Aug. 18, 2023 (03CHO01-CA)
" Aug. 11, 2023~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz~40GHz | May 04, 2023 May 03, 2024
Aug. 18, 2023 (03CHO01-CA)
Spectrum . Aug. 11, 2023~ Radiation
Keysight N9010B MY63440343 | 10Hz - 44GHz | Jan. 15, 2023 Jan. 14, 2024
Analyzer Aug. 18, 2023 (03CHO1-CA)
8015932/2, -
HUBER+SUH | SUCOFLEX Aug. 11, 2023~ Radiation
RF Cable NER 102 8015762/2, N/A Mar. 06, 2023 Aug. 18. 2023 Mar. 05, 2024 03CHOL-CA
804938/2 g- 5 ( )
High Pass WFIL-H8000-2 |WR32BNW2B Aug. 11, 2023~ Radiation
. WOKEN 8G~25G Jun. 05, 2023 Jun. 04, 2024
Filter 5000F-01 2 Aug. 18, 2023 (03CHO01-CA)
WLK12-1200-1 -
) . 1.2GHz Low Aug. 11, 2023~ Radiation
Filter Wainwright | 272-11000-40 SN1 . Jun. 05, 2023 Jun. 04, 2024
ss Pass Filter Aug. 18, 2023 (03CHO01-CA)
Aug. 11, 2023~ Radiation
Hygrometer TESEO 608-H1 45142595 N/A Sep. 12, 2022 Sep. 11, 2023
Aug. 18, 2023 (03CHO01-CA)
. Aug. 11, 2023~ Radiation
Controller ChainTek EM-1000 060876 NA N/A N/A
Aug. 18, 2023 (03CHO01-CA)
. Aug. 11, 2023~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Aug. 18, 2023 (03CHO01-CA)
. Aug. 11, 2023~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Aug. 18, 2023 (03CHO01-CA)
. Aug. 11, 2023~ Radiation
Software Audix E3 N/A N/A N/A N/A
Aug. 18, 2023 (03CHO01-CA)
Aug. 09, 2023~ Conducted
Hygrometer Testo 608-H1 45142602 N/A Sep. 12, 2022 Sep. 11, 2023
Aug. 23, 2023 (THO1-CA)
Spectrum Rohde & Aug. 09, 2023~ Conducted
FSV40 101089 10Hz-40GHz | May 22, 2023 May 21, 2024
Analyzer Schwarz Aug. 23, 2023 (THO1-CA)
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. . Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Conduction
LISN TESEQ NNB51 47415 N/A Jul. 31, 2023 | Aug. 02, 2023 | Jul. 30, 2024
(CO01-CA)
EMI Test Conduction
. R&S ESR7 102177 9kHz~7GHz | May 23, 2023 | Aug. 02, 2023 | May 22, 2024
Receiver (CO01-CA)
Pulse limiter .
. VTSD 9561-F 9561-F- Conduction
with 10dB R&S N/A Jun. 05, 2023 | Aug. 02, 2023 | Jun. 04, 2024
. N N00412 (CO01-CA)
attenuation
HUBER+SUH LISN cable Conduction
LISN Cable RG-214/U N/A Jun. 05, 2023 | Aug. 02, 2023 | Jun. 04, 2024
NER -01 (CO01-CA)
EMC32 Conduction
Test Software R&S N/A N/A N/A Aug. 02, 2023 N/A
Vv10.30.0 (CO01-CA)
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150 kHz ~ 30 MHz)

Measuring Uncertainty for a Level of Confidence 27dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 46dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 51dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR230713001B

Test Engineer:

Venkata Kondepudi

Temperature:

22.2~23.8

°C

Test Date:

2023/08/09~2023/08/23

Relative Humidity:

51.2~54.4

%
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EIRP
Cond Conducted ] A
Freq power power € MIMON (D=t Total Conducted | Total EIRP EIRP Limit
BW . . power Factor Gain
(MHz) carrier 0 carrier 1 (dBm) (dB) (dBi) Power (dBm) (dBm) (dBm)
(dBm) (dBm)
5965 9.01 9.03 17.91 18.04 35.95 36
40MHz 6165 8.99 9.03 17.91 18.02 35.93 36
6405 8.99 9.03 17.91 18.02 35.93 36
5965+6005 9.03 9.03 17.91 18.06 35.97 36
40 + 40MHz contiguous 6165+6205 9.04 9.03 17.91 18.07 35.98 36
6365+6405 8.97 9.03 17.91 18.00 35.91 36
40 + 40MHz non-contiguous | 5965+6405 9.01 9.03 17.91 18.04 35.95 36
EIRP PSD
Condcuted | Condeuted | ¢ 4o uteq | MIMO | Directional | Total Conducted EIRP PSD
PSD PSD N Total EIRP PSD .
BW Freq D) G PSD Factor Gain PSD (dBm/MHz) Limit
(dBm/MHz) (dB) (dBi) (dBm/MHz) (dBm/MHz)
5965 -6.14 9.03 17.91 2.89 20.80 23
40MHz 6165 -5.9 9.03 17.91 3.13 21.04 23
6405 -6.12 9.03 17.91 2.91 20.82 23
5965+6005 -8.84 9.03 17.91 0.19 18.10 23
40 + 40MHz contiguous 6165+6205 -8.9 9.03 17.91 0.13 18.04 23
6365+6405 -8.29 9.03 17.91 0.74 18.65 23
40 + 40MHz non-contiguous | 5965+6405 -8.99 -6.81 -6.81 9.03 17.91 2.22 20.13 23
Note:
Antenna Gain = 14.9dBi
The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical
polarization antenna
Directional Gain (4H/4V) = 14.9dBi + 10log(Ntx = 4 / Nss = 2) = 17.91dBi
Bandwidth
26dB. BW 26dB. BW 26dB BW OB.W OB.W OBW
BW Freq carrier 0 carrier 1 (MHz) carrier 0 carrier 1 (MHz)
MHz) MHZ,
40MHz

40 + 40MHz contiguous

5965+6005
6165+6205

40 + 40MHz non-contiguous

5965+6405
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EIRP
Freq power power | Conducted | MIMO | Directional | yoo congucted | Total EIRP | EIRP Limit
EW carrier 0 carrier 1 power hactey Gal.n Power (dBm) (dBm) (dBm)
(dBm) (dB) (dBi)

8.87 9.03 18.01 17.90 35.91 36

40MHz 8.95 9.03 18.01 17.98 35.99 36

6855 8.95 9.03 18.01 17.98 35.99 36

6545+6585 8.93 9.03 18.01 17.96 35.97 36

40 + 40MHz contiguous 6685+6725 8.95 9.03 18.01 17.98 35.99 36

6815+6855 8.93 9.03 18.01 17.96 35.97 36

40 + 40MHz non-contiguous | 6545+6855 8.94 9.03 18.01 17.97 35.98 36

EIRP PSD
Cendeuted]iCendeuted MIMO | Directional | Total Conducted | Total EIRP | EIRP PSD
PSD PSD Condcuted PSD ) P
BW Freq carrier0 | carrier 1 (dBm/MHz) Factor Gain PSD PSD Limit
(dB) (dBi) (dBm/MHz) (dBm/MHz) | (dBm/MHz)
6545 6.24 9.03 18.01 2.79 20.80 23
40MHz 6685 5.92 9.03 18.01 3.11 2112 23
6855 6.32 9.03 18.01 2.71 20.72 23
6545+6585 811 9.03 18.01 0.92 18.93 23
40 + 40MHz contiguous | 6685+6725 8.72 9.03 18.01 0.31 18.32 23
6815+6855 8.82 9.03 18.01 0.21 18.22 23
40 + 40MHz non-contiguous | 6545+6855 92 -8.74 8.74 9.03 18.01 0.29 18.30 23
Note:

Antenna Gain = 15dBi

The device is driving cross-polarized antenna, which has 4 horizontal polarization antenna and 4 vertical
polarization antenna

Directional Gain (4H/4V) = 15dBi + 10log(Ntx = 4 / Nss = 2) = 18.01dBi

Bandwidth
26dB. BW 26dB. BW 26dB BW OB.W OB.W OBW
BW Freq carrier 0 carrier 1 (MHz) carrier 0 carrier 1 (MHz)
MHz MHz
40MHz

6855

6545+6585
6685+6725
6815+6855

40 + 40MHz contiguous

40 + 40MHz non-contiguous | 6545+6855
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Appendix B. AC Conducted Emission Test Results

Temperature : 22.1~24.5C
Relative Humidity : |41.5~50.5%

Test Engineer : [Fu Chen

TEL : 408 9043300 Page Number :BlofB1



EUT Information
Site: COO01-CA
Power: 120Vac/60Hz
Project 230713001
L1
Full Spectrum
100T
0T
80T
70T
g 60_\ CISPR-QP Limit at Main Ports
m s
©
£ soi
<]
>
)]
- 40T
30
I +® *
201
10T
0 } } — } } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.150115 - 29.68 55.99 26.31|L1 OFF 20.2
0.150115 44.56 - 65.99 21.43|L1 OFF 20.2
0.156993 - 27.73 55.62 27.89 | L1 OFF 20.2
0.156993 43.39 === 65.62 22.23|L1 OFF 20.2
0.180618 - 38.15 54.46 16.31 | L1 OFF 20.2
0.180618 50.29 --- 64.46 1417 L1 OFF 20.2
0.183309 --- 36.97 54.33 17.36 | L1 OFF 20.2
0.183309 49.06 64.33 15.27 | L1 OFF 20.2
2.604399 --- 12.47 46.00 3353 L1 OFF 20.3
2.604399 24.28 - 56.00 31.72 L1 OFF 20.3
3.022773 o 17.43 46.00 28.57 | L1 OFF 20.3
3.022773 26.52 --- 56.00 29048 | L1 OFF 20.3
27.156336 19.94 50.00 30.06|L1 OFF 20.7
27.156336 25.53 === 60.00 344711 OFF 20.7




EUT Information
Site: COO01-CA
Power: 120Vac/60Hz
Project 230713001
N
Full Spectrum
100T
0T
80T
70T
g 60_\ CISPR-OP Limit at Main Ports
m s
©
= 50T
g “
3 wf . ®
30%
I * +
201
10T
0 } } } —— } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.153821 - 28.26 55.79 27.53 | N OFF 20.2
0.153821 43.21 - 65.79 22.58 | N OFF 20.2
0.153881 o 28.27 55.79 27.52 | N OFF 20.2
0.153881 43.25 === 65.79 22.54 | N OFF 20.2
0.181131 --- 37.93 54.43 16.50 | N OFF 20.2
0.181131 49.52 --- 64.43 1491 | N OFF 20.2
0.184281 --- 36.33 54.29 17.96 | N OFF 20.2
0.184281 48.49 --- 64.29 15.80 | N OFF 20.2
0.222918 --- 29.55 52.71 23.16 | N OFF 20.2
0.222918 41.27 - 62.71 21.44 | N OFF 20.2
3.023466 18.15 46.00 27.85| N OFF 20.3
3.023466 27.27 --- 56.00 28.73| N OFF 20.3
26.486223 20.66 50.00 29.34 | N OFF 20.7
26.486223 26.36 60.00 33.64 | N OFF 20.7
27.355956 --- 19.09 50.00 30.91 | N OFF 20.7
27.355956 24.79 - 60.00 35.21 | N OFF 20.7




ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

Appendix C. Radiated Spurious Emission

Temperature : 21.9~24.2°C

Test Engineer : Yuan Lee and Fu Chen
Relative Humidity : 39.2~50.6%

UNII-5 - 5925~6425MHz
Single carrier_40M (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.

8Tx (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)| (P/A) |(H/V)
5921.64 70.72 -17.48 88.2 54.11 34.25 12.09 | 29.73 | 188 | 189 P H
5924.7 62.21 -5.99 68.2 45.61 34.25 12.09 | 29.74 | 188 | 189 A H
* 5965 121.05 - - 104.48 | 34.22 | 1211 | 29.76 | 188 | 189 P H
* 5965 112.21 - - 95.64 34.22 12.11 | 29.76 | 188 | 189 A H
Single 7727 52.51 -1.49 54 32.08 36.62 | 13.85 | 30.04 | 188 | 189 A H
carrier H
40M 5919.3 66.7 -21.5 88.2 50.09 3425 | 12.09 | 29.73 | 203 | 162 P \Y
5965 MHz 5924.7 58.09 |-10.11| 68.2 4149 | 3425 | 12.09 | 29.74 | 203 | 162 A %
* 5965 119.16 - - 102.59 34.22 12.11 | 29.76 | 203 | 162 P \%
* 5965 110.21 - - 93.64 34.22 12.11 | 29.76 | 203 | 162 A \%
7741 52.53 -1.47 54 32.08 36.66 | 13.86 | 30.07 | 203 | 162 A \Y
\%
* 6165 122.63 - - 106.11 34.23 12.32 | 30.03 | 186 | 179 H
* 6165 113.91 - - 97.39 3423 | 12.32 | 30.03 | 186 | 179 H
Single 7286 52.38 -1.62 54 31.92 37.02 13.43 | 29.99 | 186 | 179 A H
carrier H
40M * 6165 113.6 - - 97.08 34.23 12.32 | 30.03 | 204 | 187 P \%
6165 MHz| =« 6165 112.33 - - 95.81 | 34.23 | 12.32 | 30.03 | 204 | 187 v
7321 52.64 -1.36 54 32.15 36.91 13.45 | 29.87 | 204 | 187 A \%
\%
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Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
8Tx (MHz) (dBuV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |[(HIV)
* 6405 121.92 - - 105.29 34.7 12.48 | 30.55 | 184 | 180 P H
* 6405 113.37 - - 96.74 34.7 12.48 | 30.55 | 184 | 180 A H
7349 52.36 -1.64 54 31.89 36.78 13.47 | 29.78 | 184 | 180 A H
H
Single H
carrier H
40M * 6405 117.45 - - 100.82 34.7 12.48 | 30.55 | 174 | 184 P \%
6405 MHz| * 6405 113.77 - - 97.14 34.7 12.48 | 30.55 | 174 | 184 A \%
7286 52.56 -1.44 54 321 37.02 13.43 | 29.99 | 174 | 184 A \%
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz

Single carrier_40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp | Ant | Table | Peak | Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos | Avg.
8Tx (MHz) (dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)| (P/A) |(H/IV)
11930 47.18 -26.82 74 57.86 38.77 17.2 66.65 - - P H
17895 53.71 -20.29 74 59.31 42.65 21.28 | 69.53 - - P H
Single 17895 43.6 -10.4 54 49.2 42.65 | 21.28 | 69.53 - - A H
carrier H
40M 11930 47.88 -26.12 74 58.56 38.77 17.2 66.65 - - P \%
5965 MHz 17895 53.28 |-20.72 74 58.88 | 42.65 | 21.28 | 69.53 - - P |V
17895 43.59 -10.41 54 49.19 42.65 21.28 | 69.53 - - A \%
\%
12330 47.84 -26.16 74 57.91 39.05 17.51 | 66.63 - - P H
18495 36.79 -37.21 74 41.08 37.59 11.9 53.78 - - P H
Single H
carrier H
40M 12330 47.76 -26.24 74 57.83 39.05 17.51 | 66.63 - - P \%
6165 MHz 18495 36.03 |-37.97 74 40.25 | 37.66 119 | 53.78 - - P \Y
\%
\%
12810 48.77 -39.43 88.2 58.19 39.5 17.93 | 66.85 - - P H
19215 34.93 -39.07 74 39.01 37.53 12.43 | 54.04 - - P H
Single H
carrier H
40M 12810 48.69 -39.51 88.2 58.11 39.5 17.93 | 66.85 - - P \%
6405MHz 19215 35.34 |-38.66 74 39.35 37.6 12.43 | 54.04 - - P \Y
\%
\%
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz

Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

Note |[Frequency| Level |Margin| Limit Read |Antenna | Path |Preamp| Ant |Table| Peak | Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
8Tx (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m)  (dB) (dB) |[(cm)/(deg) (P/A) | (HN)
5924.34 69.88 |-18.32| 88.2 53.28 | 34.25 | 12.09 | 29.74 | 191 | 180 | P H
5924.6 60.25 -7.95 68.2 4365 | 3425 | 12.09 | 29.74 | 191 | 180 | A H
* 5965 119.32 - - 102.75 | 34.22 | 1211 | 29.76 | 191 | 180 | P H
* 6005 113.45 - - 96.9 3421 | 1214 | 298 | 191 | 180 | P H
Multiple | * 5965 110.31 - - 93.74 | 3422 | 1211 | 29.76 | 191 | 180 | A H
carrier | * 6005 109.25 - - 92.7 3421 | 1214 | 29.8 | 191 | 180 | A H
contiguous 7286 52.43 -1.57 54 31.97 | 37.02 | 13.43 | 29.99 | 191 | 180 | A H
40M+40M 5924.08 63.75 | -24.45| 882 4715 | 3425 | 12.09 | 29.74 | 203 | 175 | P v
5965MHz 5925 54.63 |-1357 | 68.2 38.03 3425 | 12.09 | 29.74 | 203 | 175 | A Y
+6005MHz | « 5965 113.18 - - 96.61 | 3422 | 1211 | 29.76 | 203 | 175 | P | V
* 6005 115.4 - - 98.85 | 34.21 | 1214 | 29.8 | 203 | 175 | P Y
* 5965 104.23 - - 87.66 | 34.22 | 1211 | 29.76 | 203 | 175 | A Y
* 6005 107.35 - - 90.8 3421 | 1214 | 29.8 | 203 | 175 | A Y
7279 52.39 -1.61 54 31.94 | 37.03 | 13.43 | 30.01 4 203 | 175 | A Y
* 6165 119 - - 102.48 | 34.23 | 12.32 | 30.03 | 188 | 178 | P H
* 6205 113.45 - - 96.96 | 34.25 | 12.36 | 30.12 | 188 | 178 | P H
* 6165 109.74 - - 9322 | 3423 | 12.32 | 30.03 A 188 | 178 | A H
Multiple | * 6205 105.13 - - 88.64 | 34.25 | 12.36 | 30.12 | 188 | 178 | A H
carrier_ 7279 52.5 -1.5 54 32.05 | 37.03 | 13.43 | 30.01 K 188 | 178 | A H
contiguous H
40M+40M | * 6165 111.04 - - 9452 | 3423 | 12.32 | 3003 | 182 181 | P Y
6165MHz | * 6205 119.11 - - 102.62 | 3425 | 12.36 | 30.12 | 182 | 181 | P \%
+6205MHz | « 6165 102.28 - - 85.76 | 3423 | 1232 | 3003 | 182 | 181 | A | V
* 6205 110.21 - - 93.72 | 34.25 | 12.36 | 30.12 | 182 | 181 | A \Y
7258 52.56 -1.44 54 32.17 | 37.06 | 13.41 | 30.08 | 182 | 181 | A \Y
\Y
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FCC RADIO TEST REPORT

Report No. : FR230713001B

Note Frequency| Level Margin Limit Read |Antenna| Path |Preamp| Ant |Table|Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) |(dBpV/m)| (dB) |[(dBpV/m)| (dBuV) | (dB/m)| (dB) | (dB) |(cm)|(deg)(P/A)(H/V)
* 6365 117.44 - - 100.88 34.61 12.45 30.5 | 186 | 180 P H
* 6405 114.87 - - 98.24 34.7 12.48 | 30.55 | 186 | 180 P H
* 6365 108.58 - - 92.02 34.61 12.45 305 |186| 180 | A H
* 6405 106.13 - - 89.5 34.7 12.48 | 30.55 | 186 | 180 | A H
Multiple 7265 52.74 -1.26 54 32.33 37.05 | 1342 | 30.06 |186| 180 | A | H
carrier_ H
contiguous H
40M+40M | * 6365 114.12 - - 97.56 34.61 12.45 305 | 178 | 181 P \%
6365MHz | * 6405 118.83 - - 102.2 34.7 | 1248 | 3055 | 178 | 181 | P | V
+6405MHz| « | 6365 105.33 - - 88.77 | 34.61 | 1245 | 305 |178| 181 | A | V
* 6405 110 - - 93.37 34.7 12.48 | 3055 | 178 | 181 | A \%
7741 52.53 -1.47 54 32.08 36.66 13.86 | 30.07 | 178 | 181 | A \%
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos Avg.
8Tx (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |[(H/V)
11930 48.13 -25.87 74 58.81 38.77 17.2 | 66.65 - - P H
11930 38.13 -15.87 54 48.81 38.77 17.2 | 66.65 - - A H
12010 48.78 -25.22 74 58.98 38.96 |17.24| 66.4 - - P H
Multiple 12010 38.7 -15.3 54 48.9 38.96 |17.24| 66.4 - - A H
carrier_ 17895 53.41 -20.59 74 59.01 42.65 | 21.28 | 69.53 - - P H
contiguous 17895 43.84 -10.16 54 49.44 42.65 | 21.28 | 69.53 - - A H
40M+40M 18015 30.38 -43.62 74 35.19 37.32 | 11.61 | 53.74 - - P H
5965MHz 11930 47.73 -26.27 74 58.41 38.77 17.2 | 66.65 - - P \Y
+6005MHz 12010 4859 | -25.41 74 58.79 | 3896 | 17.24 66.4 | - - P Y
12010 38.72 -15.28 54 48.92 38.96 |17.24| 66.4 - - A \Y,
17895 53.28 -20.72 74 58.88 42.65 | 21.28 | 69.53 - - P \Y
17895 43.93 -10.07 54 49.53 42.65 | 21.28 | 69.53 - - A \Y,
11930 48.13 -25.87 74 58.81 38.77 17.2 | 66.65 - - P H
11930 38.13 -15.87 54 48.81 38.77 17.2 | 66.65 - - A H
12010 48.78 -25.22 74 58.98 38.96 |17.24| 66.4 - - P H
12010 38.7 -15.3 54 48.9 38.96 |17.24| 66.4 - - A H
Multiple
17895 53.41 -20.59 74 59.01 42.65 | 21.28 | 69.53 - - P H
carrier
- 17895 43.84 -10.16 54 49.44 42.65 | 21.28 | 69.53 - - A H
contiguous
18015 30.38 -43.62 74 35.19 37.32 | 11.61 | 53.74 - - P H
40M+40M
11930 47.73 -26.27 74 58.41 38.77 17.2 | 66.65 - - P \Y,
6165MHz
12010 48.59 -25.41 74 58.79 38.96 |17.24| 66.4 - - P \Y,
+6205MHz
12010 38.72 -15.28 54 48.92 38.96 |17.24| 66.4 - - A \Y,
17895 53.28 -20.72 74 58.88 42.65 | 21.28 | 69.53 - - P \Y,
17895 43.93 -10.07 54 49.53 42.65 | 21.28 | 69.53 - - A Y,
18015 30.58 -43.42 74 35.28 37.43 | 11.61 | 53.74 - - P Y,
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FCC RADIO TEST REPORT

Report No. : FR230713001B

Note | Frequency Level |Margin| Limit Read |Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
8Tx (MHz) |(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) [(HIV)
12730 49 -39.2 88.2 58.3 39.31 17.86 | 66.47 - - P H
12810 48.36 |-39.84 88.2 57.78 39.5 17.93 | 66.85 - - P H
19095 26.69 -47.31 74 30.74 37.64 12.3 | 53.99 - - P H
Multiple 19215 26.93 -47.07 74 31.01 37.53 12.43 | 54.04 - - P H
carrier_ H
contiguous H
40M+40M 12730 48.52 |-39.68 88.2 57.82 39.31 | 17.86 | 66.47 - - P Y
6365MHz 12810 48.46 | -39.74 88.2 57.88 39.5 17.93 | 66.85 - - P \Y
+6405MHz 19095 28.4 | -456 74 3238 | 3771 | 12.3 | 53.99 | - - P |V
19215 26.75 -47.25 74 30.76 37.6 12.43 | 54.04 - - P \%
\%
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII 5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M (Band Edge @ 3m)

Note |Frequency| Level Margin | Limit Read |Antenna] Path |Preamp Ant |Table |Peak|Pol.
Ant. Line Level | Factor | Loss |Factor| Pos | Pos |Avg.
8Tx (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBupV) |(dB/m)| (dB) | (dB) |(cm)|(deg)|(P/A)(H/V)
5925 66.78 -21.42 88.2 50.18 3425 | 12.09 | 29.74 | 194 | 180 | P | H
5925 59.23 -8.97 68.2 42.63 3425 | 12.09 | 29.74 | 194 | 180 | A | H
* 5965 118.18 - - 101.61 | 34.22 | 1211 | 29.76 | 194 | 180 | P | H
* 6405 115.18 - - 98.55 34.7 1248 | 3055|194 | 180 | P | H
Multipl
WHP 1 sges | 10033 | - - 92.76 | 3422 | 1211 | 29.76 | 194 | 180 | A | H
carrier
- * 6405 109.42 - - 92.79 34.7 1248 | 3055|194 | 180 | A | H
non-
7279 52.53 -1.47 54 32.08 37.03 | 1343 | 30.01| 194 | 180 | A | H
contiguous
5925 64.54 -23.66 88.2 47.94 3425 | 12.09 | 29.74 | 204 | 176 | P | V
40M+40M
5925 54.25 -13.95 68.2 37.65 34.25 | 12.09 | 29.74 | 204 | 176 | A | V
5965MHz
* - -
+6405MHz 5965 112.11 95.54 3422 | 12.11 | 29.76 | 204 | 176 | P | V
* 6405 115.52 - - 98.89 34.7 1248 | 3055 | 204 | 176 | P | V
* 5965 103.9 - - 87.33 3422 | 12.11 | 29.76 | 204 | 176 | A | V
* 6405 107.25 - - 90.62 34.7 1248 | 3055 | 204 | 176 | A | V
7349 52.5 -1.5 54 32.03 36.78 | 13.47 | 29.78 | 204 | 176 | A | V
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz
Multiple carrier_non-contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level Margin | Limit Read | Antenna | Path |Preamp| Ant | Table | Peak | Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
8Tx (MHz) |(dBpV/m)| (dB) (dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) [(H/V)
11930 48.63 -25.37 74 59.31 38.77 17.2 | 66.65 - - P H
11930 38.6 -15.4 54 49.28 38.77 17.2 | 66.65 | - - A H
12810 50.36 -37.84 88.2 59.78 39.5 17.93 | 66.85 - - P H
Multiple 17895 53.95 | -20.05 74 59.55 | 42.65 | 21.28 | 69.53 | - - P H
carrier_non- 17895 4385 |-10.15 54 4945 | 4265 |21.28| 69.53 | - - A H
contiguous 19215 27.44 -46.56 74 31.52 37.53 12.43 | 54.04 - - P H
40M+40M 11930 47.68 -26.32 74 58.36 38.77 17.2 | 66.65 | - - P \
5965MHz 12810 49.56 -38.64 88.2 58.98 39.5 17.93 | 66.85 | - - P \
+6405MHz 17895 53.89 | -20.11 74 59.49 | 42.65 |21.28 | 69.53 | - - P Y
17895 43.86 -10.14 54 49.46 42.65 21.28 | 69.53 - - A \%
19215 28.22 -45.78 74 32.23 37.6 12.43 | 54.04 - - P \%
\%
No other spurious found.
All results are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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Report No. : FR230713001B

UNII-7 - 6525~6875MHz

Single carrier_40M (Band Edge @ 3m)

Note | Frequency Level |[Margin Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
* 6545 118.97 - - 101.77 35.3 12.64 | 30.74 | 188 181 P H
* 6545 110.72 - - 93.52 35.3 12.64 | 30.74 | 188 181 A H
7286 52.52 -1.48 54 32.06 37.02 13.43 | 29.99 | 188 181 P H
Single
H
carrier 40M
* 6545 118.38 - - 101.18 35.3 12.64 | 30.74 | 189 179 P \Y,
6545MHz
* 6545 109.85 - - 92.65 35.3 12.64 | 30.74 | 189 179 A \Y
7286 52.32 -1.68 54 31.86 37.02 13.43 | 29.99 | 189 179 P \Y,
\Y
* 6685 118.87 - - 100.93 36.01 12.81 | 30.88 | 192 181 P H
* 6685 110.65 - - 92.71 36.01 12.81 | 30.88 | 192 181 A H
7272 52.38 -1.62 54 31.95 37.04 13.42 | 30.03 | 192 181 P H
Single
H
carrier 40M
* 6685 118.43 - - 100.49 36.01 12.81 | 30.88 | 192 179 P \Y
6685MHz
* 6685 109.64 - - 91.7 36.01 12.81 | 30.88 | 192 179 A \Y,
7300 52.38 -1.62 54 31.88 37 13.44 | 29.94 | 192 179 P \Y
\Y
* 6855 117.91 - - 100.03 35.93 12,99 | 31.04 | 191 182 P H
* 6855 109.35 - - 91.47 35.93 1299 | 31.04 | 191 182 A H
7328 52.37 -1.63 54 31.88 36.88 13.46 | 29.85 | 191 182 A H
7232.85 59.91 -28.29 88.2 39.68 37.01 13.39 | 30.17 | 191 182 P H
Single
7242.75 50.14 -18.06 68.2 29.83 37.04 13.4 30.13 | 191 182 A H
carrier 40M
* 6855 118.38 - - 100.5 35.93 12,99 | 31.04 | 187 180 P \Y,
6855MHz
* 6855 109.88 - - 92 35.93 12.99 | 31.04 | 187 180 A \Y
7328 52.32 -1.68 54 31.83 36.88 13.46 | 29.85 | 187 180 A \Y,
7141.05 59.55 -28.65 88.2 40.19 36.59 13.28 | 30.51 | 187 180 P \Y
7245 50.09 -18.11 68.2 29.76 37.05 13.4 30.12 | 187 180 A \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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UNII 7 - 6525~6875MHz
Single carrier_40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8Tx (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
13090 49.67 -38.53 88.2 58.78 39.74 18.13 | 66.98 - - P H
19635 37.79 -36.21 74 39.18 37.48 12.85 | 51.72 - - P H
H
Single
H
carrier 40M
13090 48.84 -39.36 88.2 57.95 39.74 18.13 | 66.98 - - P \Y
6545MHz
19635 37.94 -36.06 74 39.33 37.48 12.85 | 51.72 - - P \Y,
\Y
\Y,
13370 50.33 -23.67 74 58.98 40.21 18.24 67.1 - - P H
13370 40.24 -13.76 54 48.89 40.21 18.24 67.1 - - A H
20055 37.59 -36.41 74 38.66 37.5 13.22 | 51.79 - - H
Single
H
carrier 40M
13370 50.52 -23.48 74 59.17 40.21 18.24 67.1 - - P \Y,
6685MHz
13370 40.3 -13.7 54 48.95 40.21 18.24 67.1 - - A \Y
20055 37.58 -36.42 74 38.63 37.52 13.22 | 51.79 - - V
\Y,
13710 50.96 -37.24 88.2 59.18 40.7 18.37 | 67.29 - - P H
20565 39.42 -34.58 74 38.59 37.7 13.36 | 50.23 - - P H
H
Single
H
carrier 40M
13710 51.04 -37.16 88.2 59.26 40.7 18.37 | 67.29 - - P \Y
6855MHz
20565 40.5 -335 74 39.7 37.67 13.36 | 50.23 - - P \Y
\Y,
\Y
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII 7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) |[(dBpV/m)| (dB) |(dBuV/m) (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|[(HNV)
* 6545 116.27 - - 99.07 35.3 1264 | 30.74 | 184 | 182 | P | H
* 6585 115.95 - - 98.44 | 3562 | 1268 | 3079 | 184 | 182 | P | H
* 6545 107.47 - - 90.27 35.3 1264 | 30.74 | 184 | 182 | A | H
Multiple | * 6585 107.18 - - 89.67 | 3562 | 1268 | 30.79 | 184 | 182 | A | H
carrier_ 7300 52.5 -1.5 54 32 37 1344 | 2994 | 184 | 182 | A | H
contiguous H
40M+40M | * 6545 115.21 - - 98.01 35.3 12.64 | 3074 | 181 | 179 | P | V
6545MHz | =+ 6585 118.38 - - 100.87 | 3562 | 1268 | 30.79 | 181 | 179 | P | V
+6585MHz |« 6545 106.52 - - 89.32 353 | 12.64 | 3074 | 181 | 179 | A | V
* 6585 109.63 - - 9212 | 3562 | 1268 | 30.79 | 181 | 179 | A | V
7307 52.47 -1.53 54 31.98 | 3697 | 1344 | 2992 | 181 | 179 | A | V
\Y
* 6685 116.2 - - 98.26 | 36.01 | 1281 | 30.88 | 186 | 181 | P | H
* 6725 117.33 - - 99.31 | 36.06 | 1286 | 309 | 18 | 181 | P | H
* 6685 107.43 - - 89.49 | 36.01 | 1281 | 30.88 | 186 | 181 | A | H
Multiple | * 6725 108.7 - - 90.68 | 36.06 | 1286 | 30.9 | 186 | 181 | A | H
carrier_ 7251 5249 | -1.51 54 32.11 37.07 | 1341 | 301 | 186 | 181 | A | H
contiguous H
40M+40M | * 6685 114.62 - - 96.68 | 36.01 | 12.81 | 30.88 | 194 | 177 | P | V
6685MHz | * 6725 118.85 - - 100.83 | 36.06 | 1286 | 309 | 194 | 177 | P | V
+6725MHZ |« 6685 106.09 - - 88.15 | 36.01 | 1281 | 30.88 | 194 | 177 | A | V
* 6725 110.17 - - 92.15 | 36.06 | 1286 | 309 | 194 | 177 | A | V
7356 52.39 | -1.61 54 31.93 | 36.75 | 1348 | 29.77 | 194 | 177 | A | V
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8Tx (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 6815 115.07 - - 97.1 36 12.96 30.99 185 180 P H
* 6855 117.04 - - 99.16 35.93 12.99 | 31.04 | 185 | 180 P H
* 6815 106.62 - - 88.65 36 12.96 30.99 185 180 A H
* 6855 108.64 - - 90.76 35.93 12.99 31.04 185 180 A H
Multiple 7307 52.43 | -1.57 54 31.94 | 3697 | 1344 | 2992 | 185 | 180 | A | H
carrier_ 7232.85 6141 |-26.79| 88.2 4118 | 3701 | 1339 | 30.17 | 185 | 180 | P | H
contiguous 7244.55 49.92 -18.28 68.2 29.6 37.05 134 30.13 | 185 | 180 A | H
40M+40M | * 6815 113.88 - - 95.91 36 1296 | 30.99 | 185 | 177 P |V
6815MHz | =+ 6855 118.1 - - 100.22 | 3593 | 1299 | 31.04 | 185 | 177 | P | V
+6855MHz |« 6815 105.45 - - 87.48 36 12.96 | 3099 | 185 | 177 | A | V
* 6855 109.78 - - 91.9 35.93 1299 | 31.04 | 185 | 177 A |V
7307 52.42 -1.58 54 31.93 36.97 13.44 29.92 185 177 A \%
7192.8 60.02 -28.18 88.2 40.13 36.85 13.36 | 30.32 | 185 | 177 P |V
7243.2 49.95 | -18.25 68.2 29.63 37.05 134 30.13 | 185 | 177 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII 7 - 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table | Peak | Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos | Avg.
8Tx (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg)| (P/A) |(HIV)
13090 49.73 | -38.47| 882 58.84 | 39.74 | 18.13 | 66.98 - - P H
13170 48.87 |-39.33| 882 58.2 39.8 | 18.15 | 67.28 - - P H
19635 38.86 |-35.14 74 40.25 | 37.48 | 12.85 | 51.72 - - P H
Multiple 19755 38.11 |-35.89 74 39.2 37.46 | 12.96 | 51.51 - - P H
carrier_ H
contiguous H
40M+40M 13090 49.22 |-38.98| 88.2 58.33 | 39.74 | 18.13 | 66.98 - - P Y
6545MHz 13170 49.31 |-38.89 88.2 58.64 39.8 18.15 | 67.28 - - P v
+6585MHz 19635 39.32 | -34.68 74 4071 | 37.48 | 1285 | 51.72 | - - P | v
19755 38.06 |-35.94 74 390.1 37.51 | 12.96 | 51.51 - - P Y
Y
Y
13370 49.57 | -24.43 74 58.22 | 4021 | 18.24 | 67.1 . - P H
13370 39.45 |-14.55 54 48.1 4021 | 18.24 | 67.1 - - A H
13450 49.83 |-38.37| 882 57.62 | 4055 | 18.27 | 66.61 - - P H
Multiple 20055 37.96 | -36.04 74 39.03 37.5 | 13.22 | 51.79 - - P H
carrier 20175 37.46 | -36.54 74 38.68 | 37.57 | 13.26 | 52.05 - - P H
contiguous H
40M+40M 13370 49.42 | -24.58 74 58.07 | 4021 | 18.24 | 67.1 - - P \Y
6685MHz 13370 39.37 | -14.63 54 48.02 4021 | 18.24 | 67.1 - - A \%
+6725MHz 13450 50.56 | -37.64| 88.2 58.35 | 4055 | 18.27 | 66.61 | - - P |V
20055 38.64 |-35.36 74 39.69 | 37.52 | 13.22 | 51.79 - - P \Y
20175 38.28 |-35.72 74 39.5 37.57 | 13.26 | 52.05 - - P Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

Note | Frequency Level Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8Tx (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
13630 49.46 -38.74 88.2 57.54 40.73 18.33 67.14 - - P H
13710 50.19 -38.01 88.2 58.41 40.7 18.37 67.29 - - P H
20445 38.97 -35.03 74 38.94 37.63 13.33 50.93 - - P H
Multiple 20565 39.95 | -34.05 74 39.12 | 377 | 13.36 | 50.23 - - P | H
carrier_ H
contiguous H
40M+40M 13630 49.84 -38.36 88.2 57.92 40.73 18.33 67.14 - - P \%
6815MHz 13710 51.06 |-37.14| 882 59.28 40.7 18.37 | 67.29 - - P |V
+6855MHz 20445 3859 |-35.41 74 386 | 3759 | 1333 | 5093 | - - P |V
20565 40.06 -33.94 74 39.26 37.67 13.36 | 50.23 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3.  The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

Multiple carrier_non-contiguous 40M+40M (Band Edge @ 3m)

UNII 7 - 6525~6875MHz

Note | Frequency Level |Margin| Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) |(dBpV/m)| (dB) (dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HV)
5839.41 59.48 -28.72 88.2 42.95 34.18 12.04 | 29.69 186 180 P H
5913.78 50.29 -17.91 68.2 33.68 34.26 12.08 29.73 186 180 A H
* 6545 115.69 - - 98.49 35.3 12.64 | 30.74 186 180 P H
* 6855 117.13 - - 99.25 35.93 12.99 | 31.04 186 180 P H
* 6545 107.24 - - 90.04 35.3 12.64 30.74 186 180 A H
* 6855 108.48 - - 90.6 35.93 12.99 | 31.04 186 180 A H
7300 52.56 -1.44 54 32.06 37 13.44 29.94 186 180 A H
Multiple 7175.08 63.62 -24.58 88.2 43.9 36.77 13.33 | 30.38 186 180 P H
carrier_non- 7165.96 54.5 -13.7 68.2 3488 | 3672 | 1332 | 3042 | 186 | 180 | A | H
contiguous H
40M+40M 5897.13 57 -31.2 88.2 40.38 34.27 12.07 29.72 187 177 P \%
6545MHz 5924.88 48.17 |-20.03| 68.2 3157 | 3425 | 12.09 | 29.74 | 187 | 177 | A | V
+6855MHz | « 6545 114.93 - - 97.73 | 353 | 1264 | 3074 | 187 | 177 | P | V
* 6855 118.48 - - 100.6 35.93 12.99 31.04 187 177 P \%
* 6545 106.28 - - 89.08 35.3 12.64 30.74 187 177 A \%
* 6855 109.74 - - 91.86 35.93 12.99 31.04 187 177 A \%
7734 52.48 -1.52 54 32.04 36.64 13.85 30.05 187 177 A \%
7162.16 66.01 -22.19 88.2 46.42 36.7 13.32 30.43 187 177 P \%
7165.96 55.8 -12.4 68.2 36.18 36.72 13.32 30.42 187 177 A \%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

Multiple carrier_non-contiguous 40M+40M (Harmonic @ 3m)

UNII 7 - 6525~6875MHz

Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) (dBpV/m)| (dB) (dBpV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
13090 49 -39.2 88.2 58.11 39.74 18.13 | 66.98 - - P H
13710 49.87 -38.33 88.2 58.09 40.7 18.37 | 67.29 - - P H
19635 38.06 -35.94 74 39.45 37.48 12.85 | 51.72 - - P H
Multiple 20565 39.31 -34.69 74 38.48 37.7 13.36 | 50.23 - - P H
carrier_non- H
contiguous H
40M+40M 13090 49.2 -39 88.2 58.31 39.74 18.13 | 66.98 - - P \%
6545MHz 13710 50.1 -38.1 88.2 58.32 40.7 18.37 | 67.29 - - P |V
+6855MHz 19635 37.82 | -36.18 74 39.21 | 37.48 | 1285 | 51.72 | - - P |V
20565 39.33 -34.67 74 38.53 37.67 13.36 | 50.23 - - P \%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or

noise floor only.
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Page Number

: C17 of C20
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FCC RADIO TEST REPORT

Report No. : FR230713001B

Emission below 1GHz

(LF @ 3m)
Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
8Tx (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(H/V)
102.75 31.59 -11.91 43.5 45.34 16.48 1.97 32.2 - - P H
117.3 31.3 -12.2 43.5 44.16 17.4 1.95 32.21 - - P H
258.92 32.48 -13.52 46 41.98 19.93 2.76 32.19 - - P H
581.93 39.8 -6.2 46 41.99 26 4.07 32.26 - - P H
741.98 38.68 -7.32 46 38.01 28 4.75 32.08 - - P H
985.45 43.65 -10.35 54 38.12 30.48 5.48 30.43 - - P H
H
H
LF
Q | v
30 31.62 -8.38 40 37.89 25.1 0.8 32.17 - - P \Y,
105.66 28.43 -15.07 435 41.82 16.87 1.96 32.22 - - P Y
224 33.19 -12.81 46 47.18 15.7 2.56 32.25 - - P \%
581.93 37.03 -8.97 46 39.22 26 4.07 32.26 - - P Y
741.98 38.95 -7.05 46 38.28 28 4.75 32.08 - - P \Y
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A Peak or Average

HIV Horizontal or Vertical
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

A calculation example for radiated spurious emission is shown as below:

Note | Frequency Level [Margin Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
8Tx (MHz) |(dBuV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
802.11a 5925 55.45 | -32.75 882 | 5451 | 3222 | 458 | 3586 103 | 308 P | H
CHO1
5955MHz 5925 43.54 -24.66 68.2 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5925MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2.

Margin(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -32.75(dB)

For Average Limit @ 5925MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBpV) — 35.86 (dB)

= 43.54 (dBuV/m)

2.

Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -24.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission Plots

Temperature : 21.9~24.2°C

Test Engineer : Yuan Lee and Fu Chen
Relative Humidity : 39.2~50.6%
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UNII-5 - 5925~6425MHz
Single carrier 40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Single carrier 40M CHO3 5965MHz

8Tx Horizontal Fundamental

1 (@BuVim) Date: 08-11.2023 1 (@BuVim)

Date: 08-11-2023

b |
10

PEAK(UNI)_6E

. o IR i

" ———

o ——
s «

e

05 ED Ses0. 570 6. B0t 500, 0. 5970, 5085 000 2000. 3000. 000, 5000 7000, 000
Frequency (MHz) Freauency (MHz)
site : 63CHO1-CA site : 63CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_62148_230109 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_62140_230169 HORIZONTAL
: RBW:1600.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.600KHz VBW:3000.000KHz SWT:Auto
A gBuVim) Date: 08-11-2023 ) (@Buvim) Date: 08-11-2023
130

1
0l
%) %0

u J

70 avoiunn_6E
A"
] N A g
e —
E P —= —
(IO Lt I —
3 3
10 10
05 N0 0. Be70. G0 500 B0 G050 5970 5085 %00 200, 3000 o000 500, 5000 7000 000
Frequency (WHz) Frequency (WHz)
site : e3cHe1-CA site : @3cHe1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_62140_230109 HORIZONTAL
: RBW:1000.006KHz VBW:0.010KHz SWT:Auto

Condition : AVG(UNIT)_6E 3m HORN_62146_230109 HORIZONTAL
: RBW:1600.600KHz VBW:0.016KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D2 of D52
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FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Band Edge @ 3m

ANT

Single carrier 40M CHO3 5965MHz

8Tx

Vertical

Fundamental

1 (dBuVim) Date: 08-11-2023

Avg.

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

1 (@Buvim) Date: 08-11-2023
130 130
. WM l
9% % SEAKUN G
i o 7
! e
I “ bt
Ay
30 30
1 10
05 a0 S0, a0 a0 510, 5930, 580 5970, 5985 000 200, D 000, 5000 C 7000 000
Frequency (M2 Frequency (Mg
: @3CHe1-CA : @3cHe1-cA
Condition : PEAK_BE(UNIT)_GE 3m HORN_2140_230109 VERTICAL Condition : PEAK(UNII)_6E 3m HORN_02140_230109 VERTICAL
: RB:1000.000KHz VBW:3000.000KHz SWT:Auto : RB:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (@Buvim) Date: 08-11-2023 ) (@Buvim) Date: 08-11-2023
130 130
1o = o
9% %)
™ 7 AvG(UNI_GE
g 8
(I (S (U U S .
= R
B
30 30 e
1 10
05 0. S0, S0 a0 59l 5930, 580 5970, 5985 000 200, 3000, 000, 5000 5000 7000 w000
Frequency (MHta) Frequency (M)
site : @3cHe1-CA site : @3cHe1-CA
Condition : AVG_BE(UNIT)_6€ 3m HORN_62140_230109 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_02146_230169 VERTICAL

: RBW:1000.000KHz VBM:0.01KHz SWT:Auto
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UNII-5 5925~6425MHz Fundamental @ 3m

ANT Single carrier 40M Full CH43 6165MHz

8Tx Horizontal Vertical

1 (dBuVim)

e an112023 — oae on11.2023
15 15
5
o o
o seaxun st ol seaxun st
JRIN RTINS ET)I) LU L LT L
e R gt
; R -
50) e 50 e
o o
e e
TR T o i 500 o Tod 00 TR o i o o To 50
Frequency (MHz) Frequency (MHz)
 e3cHo1-ca  e3cHo1-ca
Condition : PEAK(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_82140_230109 VERTICAL
" RW: 1000. 306Kz VEH: 3000. 000Kz SWT Auto . Ro: 1000. 300Kz VEM: 3000. 000Kz SWT: Auto
- e on 112023 i bae 0s 112023
15 15
5
o o
o o
,n svsna ot ,ﬂ -
/ 5 T
— —
R — | 1
JU’AM/ 30}
P P
TR o o 500 o oo w0 oo 7000 D o 5o o oo a0
Hecuency o) Hecuency i)
site  e3cro1-ca site  e3cHo1-ca
Condition : AVG(UNII)_6E 3m HORN_2146_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D4 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Single carrier 40M Full CH91 6405MHz

8Tx

Horizontal

Vertical

1 (dBuVim)

Date: 08-11-2023

1 (g8

)

Date: 08112023

J
R s e

peAK(UNI_6E|

PEAKUNI)_GE|

PO L PR

Avg.

Mw/
50 R 50
T
—— b
30 30
10 10
000 2000. 3000. 000, 5000 000 7000, 000 000 2000. 3000. 000, 5000. 000 7000 000
Frequency (Miz) Freauency (MH2)
: @3CHO1-CA : @3CHO1-CA
Condition : PEAK(UNIT)_GE 3m HORN_02140_230169 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.800KHz VBW:3000.000KHz SWT:Auto
1 (6Buvim) Date: 08-11-2023 ) @Buvim) Date: 08-11-2023

S

IR RN R iy g AR

Vs |

000 2000, 3000, 2000, 5000 5000, 7000 8000
Freauency (MHz)

site : @3CHe1-CA

Condition : AVG(UNIT)_6E 3m HORN_2140_230109 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Vs |

P ot
30
10
000 2000, 3000, 000, 5000, 5000, 7000 000
Freauency (MH2)
site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_62146_230109 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

UNII-5 5925~6425MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz

8Tx Horizontal Fundamental

1 (@Buvim) Date: 08-11-2023 1 (@BuVim) Date: 08112023

) ‘ N LT o O A

e ik T PR
50 50 P — B
e
xd x
P e
5 S G S0 G S0 G0 60 S0 00 G0io 6o G0s0.60es oo 7000 D o o6 5 o w000
Froquoncy (Mia) recuency iy
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_82140_230169 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_©2140_230109 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.000KHz VBM:3000.000KHz SWT:Auto

Peak

1 @BuVim) Date: 08-11-2023 1 @BuVim) Date: 08112023

o 70/ L AVG(UNI)_GE|
L — IR ==y .

L e 50/

/»//4"*“/
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05 5830, 5650 5670. 5890, 5910 5900, 5950, 5970, 5990, 6010. 6030. 6050.6065 000 2000, 3000, 0. 7000, ‘8000
Froquency (Mi

4000, 5000,

ncy (MiHz) Frequency (MHz)

: @3CHO1-CA

Condition : AVG_BE(UNIT)_6E 3m HORN_62140_236109 HORIZONTAL Condition
: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

: @3CHO1-CA
: AVG(UNII)_6E 3m HORN_02146_230109 HORIZONTAL
: RBW:1000.000KHz VBMW:0.010KHz SWT:Auto

Avg.
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UNII-5 5925~6425MHz Band Edge @ 3m

ANT Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz

8Tx Vertical Fundamental

A (@BuVim) Date: 08.11.2023 1 (@BuVim) Date: 08.11.2023

[T I R
. j MW z HILr T ey

1

R S et it O R
50 50 A e
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Y Y
10 10
05 5030, 500, 5970, 5090, 5910 5030, 5950 5070, 5600 G010 6030. 60506085 000 2000 ED 000 5000 To00. 000
Frequency (MiHz) Frequency (MHz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_8214@_236169 VERTICAL Condition : PEAK(UNIT)_6E 3m HORN_82140_230109 VERTICAL

: RBW:1000.000KHz VBM:3000.000KHz SWT:Auto : RBW:1000.000KHz VBM:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 08-11.2023 1 (@BuVim)

%) %0
0

0 I Vs |

Date: 08-11-2023

05 5830, 5850 5870, 5890, 5010 5030 5050 5070, 5900, 6010, 6030, 6050.6085 000 2000 3000
L

000, 5000, 7000 000
requency (MHz) Freauency (MH2)

site : @3CHO1-CA site : @3CHO1-CA

Condition : AVG_BE(UNIT)_6E 3m HORN_62146_236109 VERTICAL Condition : AVG(UNIT)_6E 3m HORN_62146_230109 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto : RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D7 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz

8Tx

Horizontal

Vertical

A (@BuVim)

Date: 08.11.2023

1 (@BuVim)

Date: 08.11.2023

PpEAK(UNI_6E|

[S—

L TUTL L g ]
m B

PEAKUNI_GE|

Avg.

o]
bt P
50l AN s pe L S |
M"’"M i
30 )
10 10
000 2000. 3000. 000, 5000 5000 7000 000 000 2000. 3000. 000, 5000. 000 7000 000
Freauency (MHz) Freauency (MH2)
site : @3CHO1-CA site : @3CHO1-CA
Condition : PEAK(UNIT)_GE 3m HORN_02140_230169 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_62140_230169 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.800KHz VBW:3000.000KHz SWT:Auto
A (4BuVim) Date: 08-11-2023 ) @Buvim) Date: 08-11-2023
130

AVG(UNI_GE|
T s
4
. el
30
10
1000 2000, 3000, 4000, 5000. 5000. 7000. 8000
Frequency (MHz)

site : @3CHO1-CA
Condition

: AVG(UNIT)_6E 3m HORN_2140_230109 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

/Gumn_6e
M _H_J_H B S
—
el
Mf'/
30
10
000 2000 3000 200, 5000, 5000. 7000. 8000
Frequency (MH2)
site : @3CHo1-CA
Condition

: AVG(UNIT)_6E 3m HORN_62146_230109 VERTICAL
: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH83+CH91 6365M+6405MHz

8Tx

Horizontal

Vertical

Avg.

Vs |

e
—
3
10
%00 2000 3000 000 5000 5000 7000 000
Frequency (MHa)

site : @3CHe1-CA
Condition

: AVG(UNIT)_6E 3m HORN_2140_230109 HORIZONTAL
: RBW:1600.000KHz VBW:0.016KHz SWT:Auto

) aBovim) Date: 08112023 ) aBovim) Date: 08112023
130 130
o o
a0 oA e a0 oA o€
7 o !
I et L ro——
. gt 5 MM“‘*
=
ki | st
P P
10 0
TR ED 0. 5000 0. Tooo. w00 TR ED D ED 0. To00. w00
Freauency ) Freauency i)
site : o3cHo1-CA site : o3cHo1-CA
Condition : PEAK(UNIT)_6E 3m HORN_02146_230109 HORIZONTAL Condition : PEAK(UNIT)_6E 3n HORN_02140_230109 VERTICAL
+ REW:1000.000KHz VEW:3000.000KHz SWT:Auto  REW:1000.000KHz VEW:3000.000KHz SWT:Auto
) aBovim Date: 08112023 ) aBovim Date: 08112023
130 120
o

SLTUTHTT LT TR :

|

Vs |

000 2000

site
Condition

3000 5000,

200, 5000,
Frequency (MH2)

: @3CHO1-CA
: AVG(UNIT)_6E 3m HORN_62146_230109 VERTICAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

7000. 8000

TEL : 408 9043300

Page Number
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR230713001B

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M (Band Edge @ 3m)

) aBvim) Date:08.112023 ) et Dat: 08112023
e 15
10 "t 1o ‘
o o H " | H” H ﬂ pEAUNY6E
m e m |
cnpeimnited| s Ak g s MMW/\ g i
“ “ MWWMN
.
3 3
10 10
TR oo oo, 2. w00 Crar o000, D 000 So0o. o Tooe. w000
fLe—— pe—"
Site : @3CHO1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNII)_6E 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
 RoW:1000.006Kiz VoW: 3000-000KHz ST :Auto  R6W:1000.006KHz VoM: 3000.000KHz SWT:Auto
) gBuvm) bat: 08112023 I gBuvim) bat: 08112023
- e
o 9
P %0 ‘
m m | po—
;’—/’ J|
" o /_/‘_Nﬂ_,\_/ bl et |
30| Sﬂ"“’—// .
10 10
TR oo, oo, 2. w00 Croar S o0 200, 3000 oo B o Tome. w000
Frequency (MHz) Frequency (MHz)
 oxcHo1-ca  e3cHo1-ca
Condition : AVG_BE(UNII)_6E 3m HORN_©2140_230109 HORIZONTAL Condition : AVG(UNII)_6E 3m HORN_02140_230109 HORIZONTAL
. RBW:1060.000KHz VBH:0.016KHz SWT:Auto . RBM:1000..060KHz VBH:0.016KHz SWTAuto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH03+CH91 5965M+6405MHz

8Tx

Vertical

Fundamental

Peak

A (@BuVim) Date: 08.11.2023

1 (@BuVim)

Date: 08.11.2023

o

o

" ; J/(‘t\
[p—_ Tttt bt

5 |

05 5900, 000 100, 200, E 5400 6465
Freauency (MHz)

site : @3CHO1-CA

Condition : PEAK_BE(UNIT) 6€ 3m HORN_02140_230109 VERTICAL

: RBW:1000.000KHz VBM:3000.000KHz SWT:Auto

L T e I

s el

PEAKUNI_GE|

e | f s

200, 500, 7000, 8000
Frequency (MH2)

site : @3CHe1-CA

Condition

2000 3000

: PEAK(UNIT)_6E 3m HORN_62140_230169 VERTICAL
: RBW:1000.800KHz VBW:3000.000KHz SWT:Auto

Avg.

| gBuvim) bat: 08112023 1 gBuvim) bat: 08112023
13 130
o o
o o
n . | avonn s
< T T NI
N ==
50 50 P
O —
i —
30| 304 S —
10 10
TR oo, oo, 2. w00 Crar o0 2o, 3000 oo B oo Tome w000
Frequency (MHz) Frequency (MHz)
Site : @3CHO1-CA Site : ©3CHO1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_©2140_230109 VERTICAL Condition : AVG(UNII)_6E 3m HORN_02140_2301@9 VERTICAL

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

: RBW:1000.000KHz VBM:0.01KHz SWT:Auto

TEL : 408 9043300

Page Number : D11 of D52



ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-5 - 5925~6425MHz
Single carrier 40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Single carrier 40M CHO3 5965MHz

8Tx

Horizontal Vertical

Peak

Avg.

Date: 08-16.2023 1 (@BuVim) Date: 08-16.2023
130 130
10 0l
9% %0

TN JUUT [T T | A ML VT s
LT LI T T Hodls L] i UT T Hodl

o A
B i P A P
P parires | e
30 3
10 10
00011000, 13000, 75000, 17000. 19000, 21000, 23000. 25000. 27000. 29000, 31000, 33000, 35000, 37000, _ 40000 000 11000, 13000, 75000, 17000. 19000, 21000, 23000. 25000, 27000, 29000, 31000, 33000, 35000, 37000, _ 40000
Freauency (MHz) Frequency (MHz)

site : 63CHO1-CA site : 63CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition : PEAK(UNIT)_6E 1m SHF_HORN_842_236717 VERTICAL

TEL : 408 9043300

Page Number : D12 of D52



ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

A (dBuvim) Date: 08-11-2023 1 (dBuvim) Date: 08-11-2023
130 130
10 o)
90 %0
0 7
| . | I T e
50
o - ———
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
Frequency (Miz) Frequency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL
1 (dBuVim) Date: 08-16.2023 A (dBuVim) Date: 08-16.2023
130 130
10) o)
90 %0
7 i
Ve 6 Ve 6
50 50
30) 30
10 10
5600 36900, 39100, 3930 39500, 38700, 39900.40000 5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz) Freauency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 VERTICAL

TEL : 408 9043300 Page Number : D13 of D52



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Single carrier 40M Full CH43 6165MHz

8Tx

Horizontal

Vertical

Peak

Avg.

1 (dBuVim) Date: 08-16.2023

1 (@BuVim) Date: 08-16.2023

31 ™
I Ty I

| Ak o

10
00011000, 13000. 15000, 17000. 19000, 21000, 23000, 25000, 27000, 29000, 31000, 33000, 35000. 37000, _ 40000
Frequency (MHz)
site : @3CHO1-CA

Condition : PEAK(UNIT)_GE 1m SHE_HORN_842_230717 HORIZONTAL

MO LT | [ 7] [ ke
LI L T =

Ay

30
10
00011000, 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 26000. 31000, 33000, 35000, 37000, _ 40000
Frequency (MHz)
site : @3CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHE_HORN_842_230717 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

A (dBuvim) Date: 08-11-2023 1 (dBuvim) Date: 08-11-2023
130 130
10 o)
90 %0
0 7
| I T | I T e
50
S R I A [ RS R R
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
Frequency (Miz) Frequency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL
1 (dBuVim) Date: 08-16.2023 A (dBuVim) Date: 08-16.2023
130 130
10) o)
90 %0
7 i
Ve 6 Ve 6
50 50
(I S U USRS B — - - o
30) 30
10 10
5600 36900, 39100, 3930 39500, 38700, 39900.40000 5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz) Freauency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 VERTICAL

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Single carrier 40M Full CH91 6405MHz

8Tx Horizontal Vertical

1 (dBuVim) Date: 08-16.2023 1 (@BuVim) Date: 08-16.2023
130 130
10 0l
%) %0

mﬂH_l_ﬂTﬂ_ﬂJJ—L ke HLITTUTLL JUTT [T U | e
N | I N A=

A b i D R
30 30
1 10
500 o, 005000708, 1905, 1000 5000 5050200, 5003100000300, 570004000 500 Ao, 3005000708, 1905, 1000 00025000700, 5003100000, 0o, 57004000
uuuuuuuuu o)
site : @3cHe1-cA site : @3cHe1-cA

Condition : PEAK(UNIT)_GE 1m SHE_HORN_842_230717 HORIZONTAL Condition : PEAK(UNIT)_6E 1m SHE_HORN_842_230717 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D16 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Single carrier 40M Full CH91 6405MHz

8Tx

Horizontal

Vertical

1 (@BuVim)

Date: 08-11-2023

38.6G
~40G
Avg.

1 (dBuvim) Date: 08-11-2023
130 130
10 o)
90 %0
0 7
| I T | I T e
50
et —— ] e
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
Frequency (Miz) Frequency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL
1 (dBuVim) Date: 08-16.2023 A (dBuVim) Date: 08-16.2023
130 130
10) o)
90 %0
7 i
Ve 6 Ve 6
50 50
- e -
30) 30
10 10
5600 36900, 39100, 3930 39500, 38700, 39900.40000 5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz) Freauency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition

: AVG(UNIT)_6E 1m SHF_HORN_842_230717 VERTICAL

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

UNII-5 5925~6425MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH03+CH11 5965M+6005MHz

8Tx

Horizontal

Vertical

Peak

Avg.

Date: 08-15.2023

Date: 08-15.2023

JUCIIU T TU U] Fde

site : 63CHO1-CA
Condition : PEAK(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL

00011000, 13000, 15000, 17000. 19000, 21000, 23000, 25000. 27000. 26000, 31000, 33000, 35000, 37000, _ 40000
Frequency (MHz)

e A e

ﬂH_I_ﬂTJ_I_ﬂ_FH—L ks

200 F190. 1500050001700 0K 1090 A 25000 I 3500051008 SR S50 TR, 48000
: @3CHO1-CA
: PEAK(UNII) 6E 1m SHF_HORN_842_230717 VERTICAL

TEL : 408 9043300

Page Number

FR230713001B
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

1 (dBuvim) Date: 08-15.2023 1 (dBuvim) Date: 08-15.2023
130 130
10 o)
90 %0
0 7
Ve 6 Ve 6
50 50
S A A - I I A e
30 30
10 10
5600 36900, 39100, 39300, 39500, 38700, 39900.40000 5600 36900, 39100, 39300, 39500, 38700, 39900.40000
Freauency (Miz) Freauency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 HORTZONTAL Condition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 VERTICAL
1 (dBuVim) Date: 08-15.2023 1 (dBuVim) Date: 08-15.2023
130 130
10) o)
90 %0
7 i
| [T p | I T [eme
50
S ] S —
S S SN i e B A [ N ENESES e b B
30) 30
10 10
0600 12000, 13000, 14000, 5000 76000, 7000, 10000 0600 12000, 13000, 400, 15000, 76000, 7000, 16000
Frequency (Miz) Frequency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_02146_230169 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230169 VERTICAL

TEL : 408 9043300 Page Number : D19 of D52



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz

8Tx

Horizontal

Vertical

Peak

Avg.

Date: 08-15.2023

Date: 08-15.2023

MO | [ 7] | ke
NI T T T U | Weds
I ="

50t

W,MMN
30

000 11000, 13000, 15000 17000, 19000, 21000, 23000. 25000. 27000. 29000, 31000, 33000, 35000, 37000, _ 40000
Freauency (Miz)
ite : @3CHO1-CA

ondition : PEAK(UNIT)_GE 1m SHE_HORN_842_230717 HORIZONTAL

I N A=
1 N =P

e T
A,
s L™

00011000, 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 29000. 31000, 33000, 35000, 37000, _ 40000
Frequency (MHz)

site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 1m SHE_HORN_842_230717 VERTICAL

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH43+CH51 6165M+6205MHz

8Tx

Horizontal

Vertical

38.6G
~40G
Avg.

1 (dBuvim) Date: 08-15.2023 1 (6B Date: 08-15.2023
130 130
10 o)
90 %0
0 7
Ve 6 Ve 6
50 50
SO SRS SN e - — I
30 30
10 10
5600 36900, 39100, 39300, 39500, 38700, 39900.40000 5600 36900, 39100, 39300, 39500, 38700, 39900.40000
Freauency (Miz) Freauency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 HORTZONTAL Condition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 VERTICAL
1 (dBuVim) Date: 08-15.2023 1 (dBuVim) Date: 08-15.2023
130 130
10) o)
90 %0
7 i
| [T p | I T [eme
50
[ - e n—
30) 30
10 10
0600 12000, 13000, 14000, 5000 76000, 7000, 10000 0600 12000, 13000, 400, 15000, 76000, 7000, 16000
Frequency (Miz) Frequency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_02146_230169 HORIZONTAL Condition

: AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL

TEL : 408 9043300

Page Number

: D21 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH83+CH91 6365M+6405MHz

8Tx

Horizontal

Vertical

Peak

Avg.

1 (dBuVim) Date: 08-15.2023

1 (@BuVim) Date: 08-15.2023

WL TU L Moo
i P

50l et
i A
30 T

000 11000, 13000, 15000 17000, 19000, 21000, 23000. 25000. 27000, 29000, 31000, 33000, 35000, 37000, _ 400
Freauency (Miz)
site : @3CHO1-CA

Condition : PEAK(UNIT)_GE 1m SHE_HORN_842_230717 HORIZONTAL

0

MO LT | [ 7] [ ke
[ A
500 Ra———

M OV ottt

00011000, 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 25000. 31000, 33000, 35000, 37000, _ 40000
Frequency (MHz)

site : @3CHO1-CA
Condition : PEAK(UNIT)_6E 1m SHE_HORN_842_230717 VERTICAL

TEL : 408 9043300

Page Number

: D22 of D52



ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

A (dBuvim) Date: 08-15.2023 1 (dBuvim) Date: 08-15.2023
130 130
10 o)
90 %0
0 7
| . o | I T e
50
R S S U SO A A M S A SRR SRS VRSN RN A M
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
Frequency (Miz) Frequency (Miz)
site : @3CHO1-CA site : @3CHo1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL
1 (dBuVim) Date: 08-15.2023 A (dBuVim) Date: 08-15.2023
130 130
10) o)
90 %0
7 i
Ve 6 Ve 6
50 50
30) 30
10 10
5600 36900, 39100, 35300, 39500, 38700, 39900.40000 5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz) Freauency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 VERTICAL

TEL : 408 9043300 Page Number : D23 of D52



ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-5 5925~6425MHz
Multiple carrier_non contiguous 40M+40M (Harmonic @ 3m)

UNII-5 5925~6425MHz Harmonic @ 3m

ANT Multiple carrier_non contiguous 40M+40M CH03+CH91 5965M+6405MHz

8Tx Horizontal Vertical

Date: 08-15.2023 1 (@BuVim) Date: 08-15.2023

MO [ [0 e ML T [ I ke
L I L igmn=i L TR igmy="
. Lk

s et
R
3 bt 30 L.

00011000, 13000, 15000, 17000. 19000, 21000, 23000, 25000, 27000. 29000, 31000. 33000, 35000, 37000, _ 40000 100011000, 13000, 15000, 17000. 9000, 21000, 23000, 25000. 27000, 29000. 31000, 33000, 35000, 37000, 40000
Frequency (MHz) Frequency (MHz)
site : @3CHe1-CA site : @3CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Condition : PEAK(UNIT)_6E 1m SHF_HORN_842_236717 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D24 of D52



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-5 5925~6425MHz Harmonic @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH03+CH91 5965M+6405MHz

8Tx

Horizontal

Vertical

10.6G
~18G
Avg.

Date: 08-15.2023

| I T e

R S R Sy |

73000,

: AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL

4000, 5000, 76000, 7000, 8000
Frequency (MH2)

38.6G
~40G
Avg.

Date: 08.16.2023

A (dBuvim) Date: 08-15.2023
130
10
90
0
| . p
50
I B A e n N I Sy
30
10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000
Frequency (Miz)
site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
1 (dBuVim) Date: 08-15.2023
130
10)
90
7
Ve 6
50
.
30)
10
5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz)
site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 HORTZONTAL

VG e

39100, 39300, 39500, 39700, 39900.40000

: AVG(UNIT)_6E 1m SHF_HORN_842_230717 VERTICAL

Frequency (MiHz)

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-7 6525~6875MHz
Single carrier 40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Fundamental @ 3m

ANT Single carrier 40M CH119 6545MHz

8Tx Horizontal Vertical

1 (@Buvim) Date: 08-11.2023 ) (@Buvim)

Dato: 08-11.2023
130

PEAK(UNI)_6E

| | I MMW LU s e LT

5 e
| WW

T T T 00, =000, Ty 7o ) w0 7000, T 00, =000, £ 7o )
Froquency (iz) Froquency (iz)
Site : @3CHO1-CA Site : @3CHe1-CA
Condit + PEAK(UNIT)_6E 3 HORN_02140_236109 HORIZONTAL Conditior + PEAK(UNIT)_6E 3m HORN_02140_236109 VERTICAL
* RBW:1000.000KHz VBM:3000.000KHz SWT:Auto + RBW:1000.000KHz VBM:3000.000KHz SWT:Auto
) aBavim) Dates0.11.2020 ) auvim) Dates 00112020
130 130
110 4 110 i

TN N S N A1) gl iy s

R Lo
TSI (VI
30) 30
10 10
000 2000, 3000, 2000, 5000, 5000, 7000, 000 000 2000, 3000, 00 00, 5000, 7000 000
Frequency (MHz) Frequency (MHz)
site : 03CHO1-CA site : 63CHO1-CA
ondit : AVG(UNIT)_6E 3m HORN_02146_230169 HORTZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230169 VERTICAL
+ RBW:1000.600KHz VBN:0.010KHz SWT:Auto

: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D26 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report N

0.: FR230713001B

UNII-7 6525~6875MHz Fundamental @ 3m

ANT

Single carrier 40M CH147 6685MHz

8Tx

Horizontal

Vertical

Peak

1 (g8

Date: 08-11-2023

) (dBuVim)

Date: 08-11-2023

WIS )

PEAK(UNI)_GE

P ro—
P
50 Mw

30

10

000 2000, D 000, 5000, 5000, 7000, w000
Frequency (Miz)
: e3CHe1-CA

Condition : PEAK(UNII)_6E 3m HORN_02140_230109 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

m,mmﬂrﬂﬂ_rmﬁir
L= M"‘“‘W\MN T

PEAK(UNI)_GE

N

000 2000, 3000 000, 5000. 5000,
Frequency (Miiz)

: @3CHO1-CA

: PEAK(UNIT)_6E 3m HORN_02146_230109 VERTICAL

: RBW:1000.000KHz VBN:3000.000KHz SWT:Auto

Condition

7000, 8000

Avg.

1 (g8

Date: 08-11-2023

1 4BV

Date: 08.11-2023

T

|y N

AvG(UN_6E|

sofmtm——
10
000 2000, 3000, 4000, 5000, 5000, 7000, 8000
Frequency (Miz)
site : @3CHO1-CA
Condition : AVG(UNIT)_6E 3m HORN_02146_230169 HORIZONTAL

: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

RN AT A

e

P

g

AvG(UN._6E|

000 2000, 3000, 000, 5000, 5000, 7000, 8000
Frequency (Witz)

site : @3CHO1-CA

Condition : AVG(UNIT)_6E 3m HORN_02140_230109 VERTICAL

: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Single carrier 40M Full CH181 6855MHz

8Tx

Horizontal

Fundamental

Avg.

: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

1 (dBuvim) Date: 08-11-2023 A (dBuvim) Date: 08-11-2023
130 130
ety
10 ! o)
90 PEAK_BEWNI_6E % PEAKUNI_GE
7 m
M . —, -
e i
50 50 e
bt T
30 30
10 10
795 6o40. G060 6920, 6%60. 7 7040 70, 7120 7i60. 7200, 7285 000 2000. 3000. 000, 5000. 5000, 000, 000
Freauency (Miz) Freauency (MH2)
: @3CHO1-CA : @3CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNIT)_6E 3m HORN_02140_2301069 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.800KHz VBW:3000.000KHz SWT:Auto
1 (6B Date: 08-11-2023 ) @BV Date: 08-11-2023
120 120
10) 10
o) 90
0 AVG_BEWN_6¢ 0 V6N 6E
L LTI Iy
50 B S s S S S S O
PRI ——
el
30 st
10 10
795 G040 GO00. 6920 690, 7000 7040 7060, 7120 7160 7200, 72 000 2000, 3000, 000, 5000. 5000, 7000, 000
Frequency (Miz) Frequency (Miz)
site : @3CHO1-CA site : @3CHO1-CA
Condition + AVG_BE(UNII) 6E 3n HORN_02146_230109 HORIZONTAL Condition

: AVG(UNIT)_6E 3m HORN_02146_230169 HORIZONTAL
: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Single carrier 40M Full CH181 6855MHz

8Tx

Vertical

Fundamental

Avg.

795 Go40. 6860, 6920,  6960. 7000 7040 7080 7120, 7i60. 7200, 72
Frequency (Miz)
site : @3CHO1-CA
Condition © AVG_BE(UNIT)_6E 3m HORN_02146_230169 VERTICAL
: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

1 (6B Date: 08-11-2023 1 (dBuVim) Date: 08-11-2023
130 130
10) 10
90) PEAK_BEwNI. 6t 9% PEAK(UNI.GE
70 o[ ,,.,.J
ie R —
50) 50 e L
U=
30) 30
10 10
795 G040 GO0, G920 690, 7000 7040 7060, 7120 7160 7200, 72 000 2000, 3000 000, 5000. 5000, 7000. 000
Frequency (Miz) Frequency (Miiz)
: @3CHO1-CA : @3CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02146_230109 VERTICAL Condition : PEAK(UNIT)_6E 3m HORN_02146_230109 VERTICAL
: RBW:1000.000KHz VBN:3000.000KHz SWT:Auto : RBW:1000.000KHz VBN:3000.000KHz SWT:Auto
1 (6B Date: 08-11-2023 ) @BV Date: 08-11-2023
120 120
10) 10
o) 90
70 VGBI ot B

LTI
P

T ;TL

30
10
000 2000, 3000, 000, 5000, 5000, 7000, 8000
Frequency (Mikz)
site : @3CHO1-CA
Condition © AVG(UNIT)_6€

: RBW:1000.000KHz VBW:@.010KHz SWT:Auto

3m HORN_02146_230109 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Fundamental @ 3m

ANT Multiple carrier_contiguous 40M+40M CH119+CH127 6545M+6585MHz

8Tx Horizontal Vertical

1 (@BuVim) Date: 08-11.2023 ) (@BuVim)

Dato: 08-11.2023
130

PEAK(UNI)_6E o) PEAK(UNI)_5E|
7 —
b

POV | W

«AMAW
* e Ll = s
[P IR
E Y
1) 1)
o0 2000 ETTy 000, T 00, 7000 00 o0 700, ETTy 000, Ty 000 7000 000
Frequency (MHz) Freauency (Mz)
Site : @3CHe1-CA Site : @3CHe1-CA
ondit + PEAK(UNIT)_GE 3m HORN_02140_230109 HORIZONTAL Condition

+ PEAK(UNIT)_6E 3 HORN_02140_236109 VERTICAL
+ RBW:1000.000KHz VBM:3000.000KHz SWT:Auto

: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 08-11.2023 1 (@Buvim) Date: 08-11.2023
130

®

N I A LR gy 3 e s

——

= -
T ,M._/—/—/
P P w
1) 1)
500 7000 3000 000 5000 000 7000 00 000 7000 5000 000 5000 000 7000 000
Froquency (MHz) Frequency (Miz)

site : eacHo1-cA site + eacHo1-cA

ondit + AVG(UNIT)_GE 3m HORN_02140_230109 HORIZONTAL Condition

: AVG(UNIT)_GE 3m HORN_02140_230109 VERTICAL
+ RBW:1000.000KHz VB:0.010KHz ST:Auto

: RBW:1000.000KHz VBW:@.010KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D30 of D52



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Fundamental @ 3m

ANT

Multiple carrier_contiguous 40M+40M Ch147+CH155 6685M+6725MHz

8Tx

Horizontal

Vertical

1 (dBuVim)

Date: 08-11-2023

1 (g8

)

Date: 08112023

Avg.

130 130
0 0
% PEAUN GE % SEAKUN G
" km " [
] e | ]
b
w B i I el
50 i i 50 e
ittt -
30 30
10 10
o0 2000, o0, 000, ED 000, 7000, 000 o0 2000, 3000, 000, 5000 000, 7000, 000
Frequency (Mg Frequency (Mg
: e3cHo1-cA : e3cHo1-cA
Condition : PEAK(UNIT)_GE 3m HORN_02140_230109 HORIZONTAL Condition : PEAK(UNIT)_GE 3m HORN_02140_230109 VERTICAL
: REW:1000.000KHz VBW:3000.000KHz SWT:Auto : REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date:08-11.2023 ) (@Buvim) Date:08-11.2023

- H " ”_”7 H ﬂ fG(uN_GE

5 T

T
—
sgpteeeT
10
000 2000 3000 000 5000 000, 7000, 5000
Frequency (MiHz)

site : e3CHo1-CA

Condition : AVG(UNIT)_6E 3m HORN_62140_230109 HORIZONTAL

: RBW:1000.000KHz VBW:0.010KHz SWT:Auto

IRl L1 .
J
Pee—— ey
-
"
e
Site : @3CHe1-CA
Condition : AVG(UNII)_6E 3m HORN_02140_230109 VERTICAL

: RBW:1000.000KHz VBM:0.01KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH173+CH181 6815M+6855MHz

8Tx

Horizontal

Fundamental

1 (@BuVim) Date: 08-11-2023

Avg.

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

1 gBuvim) Dat: 08.11-2023
120 120
o
nopisen ) o
a0 ptax_sew st %0 pEAKUNY,SE
) )
.
P A0t ko g g 5 A A MW««“/ \ cpmiron]
4 N MW
10 10
10 0
705 G0 G0 G20 G0 700 70 700 720 7i60 720 72ks w0 200 ED o ED w000, 00, w00
Frequency (MHz) Frequency (MHz)
: o3cHo1-CA : o3cHo1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02146_230169 HORIZONTAL Condition : PEAK(UNTI)_6E 3m HORN_02140_230109 HORIZONTAL
+ REW:1000.000Krz VEW:3000_000KHZ SWT:Auto : REW:1000.000KHz VEW:3000.000KHz SWT:Auto
) gBuvim) Dat:08.112023 1 gBuvim) Dat:08.11-2023
120 120
o o
L
a0 a0
. Avs e o] ) AvGuND 6E
-~ IRl L1 D!
50) e At A S S S N T A —
o
T
-
30 30 —
10 0
705 G0 o0 G20 G0 700 700 700 T2 7i60 72007245 w0 200 D o ED 000 200 w00
Frequency (MHz) Frequency (MHz)
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : AVG_BE(UNIT)_6E 3m HORN_62140_230109 HORTZONTAL Condition ¢ AVG(UNIT)_6E 3m HORN_62140_230109 HORIZONTAL

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_contiguous 40M+40M CH173+CH181 6815M+6855MHz

8Tx Vertical

Fundamental

1 (@BuVim)

Date: 08-11-2023

1 (@BuVim)

Date: 08112023

e
odenonf

PEAK BN, 6t

PEAKUNI_GE
0 m \
Py N s RO |
e
* " WMMM“W
[pre—
30 30
10 10
795 6o40. G060 6920, 6%60. 7 7040 70, 7120, 7i60. 7200, 7285 000 2000. 3000. 000, 5000. 000 000, 000
Freauency (Miz) Freauency (MH2)
: @3CHO1-CA : @3CHO1-CA
Condition : PEAK_BE(UNIT) 6€ 3m HORN_02140_230109 VERTICAL Condition : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.800KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 08:11-2023 ) (@Buvim) Date: 08-11-2023
130 130
10) = o)
v
90| %0
70 AVG_BEWN 68 0 ﬂ " | H ﬂ AVGUND_6E
o o I S O O O O O B 50 \/M‘/—/ =
-
e
S
30) S
10 10
795 6040, G060 6920, G960 7000 7040 7060, 7120 7160, 7200 7245 000 2000. 3000, 000, 5000. 5000, 000, 000
Frequency (Miz) Freauency (MHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG_BE(UNIT)_6€ 3m HORN_62140_230109 VERTICAL Condition

: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

Avg.

: AVG(UNIT)_6E 3m HORN_62140_230109 VERTICAL
: RBW:1000.000KHz VBM:0.01KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M (Band Edge @ 3m)

UNII-7 6525~6875MHz Band Edge @ 3m

ANT Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

8Tx Horizontal Fundamental

e st 0011202 e oate 0011202
1 0
;
o o
m n
' - v I,
gt g AT T o S
P s s |
W”M
P o
o e
T E . 7 wts T D o 500 o 8000
prem—— recuency iy
Site : @3CHe1-CA Site : @3CHe1-CA
Condition : PEAK_BE(UNTT)_6F 3m HORN_62140_230109 HORTZONTAL Condition

: PEAK(UNIT)_6E 3m HORN_02140_230169 HORIZONTAL

: RBW:1000.000KHz VBM:3000.000KHz SWT:Auto : RBW:1000.000KHz VBM:3000.000KHz SWT:Auto

Peak

1 (6Buvim) Date: 08.11:2023 ) (@Buvim) Date: 08-11-2023
130 130
110 o 42
9 9%
7 J 7 AVGUND_GE
o LT L g DG
o o R T
e
T
3 1 sope— 1 1
10 10
055900 G 00, 50 700, E %00 200, 3000 o000 500, 000 7000 000
Freauency (MHz) Freauency (MH2)
site : e3cHe1-CA site : @3cHe1-CA
Condition : AVG_BE(UNII)_6E 3m HORN_62140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_62146_230109 HORIZONTAL
: RBW:1000.006KHz VBW:0.010KHz SWT:Auto

: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D34 of D52



ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

8Tx

Horizontal

Fundamental

1 (dBuVim) Date: 08-11-2023

10 R
a0 EaK eI 6E
)

Lo ", :

>
B R ot b reiont|

50
30
10
6435 600 700, 00, 500 7000, 7100, 72007285
Freauency (Miz)
site : @3CHO1-CA
Condition : PEAK_BE(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim)

Avg.

Date: 08-11-2023

%)
70 AVG B 6|

1

50 e EE——

30)

10

6435 600, 700, 200, 900 7000, 700, 7200, 7285
Frequency (Miz)
site : @3CHO1-CA
Condition : AVG_BE(UNIT)_6€ 3m HORN_62146_230109 HORIZONTAL
: RBW:1000.000KHz VBW:0.016KHz SWT:Auto

Left Blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m

ANT

Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz

8Tx

Vertical

Fundamental

1 (dBuVim) Date: 08-11-2023

Date: 08112023

PEAKUNI)_GE|

Avg.

) ]
S S v i o MW
50 1
I
30
10
05590, G100 300, @500 700, G915 3000. 000, 5000. 000 000, 000
Frequency (Miz) Freauency (MH2)
site : @3CHO1-CA
Condition : PEAK_BE(UNIT) 6€ 3m HORN_02140_230109 VERTICAL : PEAK(UNIT)_6E 3m HORN_02140_230109 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto : RBW:1000.800KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 08-11-2023 Date: 08-11-2023
130
10) 1
90
7 AVGUND_6E
) IRl U D
R S Viad)
O /V/\,,ﬂ\_/’"
30)
10
055300, 6100 300, C 700, Gots 000, 5000. 5000, 000, 000
Frequency (Miz) Freauency (MHz)
site : @3CHO1-CA
Condition

: AVG_BE(UNIT)_6E 3m HORN_62140_230109 VERTICAL
: RBW:1000.000KHz VBM:0.010KHz SWT:Auto

: AVG(UNIT)_6E 3m HORN_62140_230109 VERTICAL
: RBW:1000.000KHz VBM:0.01KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Band Edge @ 3m
ANT Multiple carrier_non contiguous 40M+40M CH119+CH181 6545M+6855MHz
8Tx Vertical Fundamental
" waww HWWM oo
e m e e e
Comsition 5 PEAK.BE(INII)_GE 3m HORN 02140 230109 VERTICAL
Peak Left Blank
i
50| S 1 B -
Gomdition 5 AVG.BECINII)_GE 3n HORN_02140_230109 VERTICAL
Avg. Left Blank

TEL : 408 9043300
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FCC RADIO TEST REPORT Report No.

: FR230713001B

UNII-7 6525~6875MHz
Single carrier 40M (Harmonic @ 3m)

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Single carrier 40M CH119 6545MHz

8Tx

Horizontal Vertical

Peak
Avg.

Date: 08-17-2023

Date: 08-17-2023

g N ™

LIU U] | Mo T LIU I

INNRnEERIEEEEEE
i

Ll
L R e— o

R S
)
10
506 7000, 13000. 15000, 17000. T9000. 71000, 3000, 75000. 7000, 29000, 31000, 33000. 35000, 37000, 40000 506 7000 1300015000, 17000. 79000, 71000, 3000, 75000. 7000, 29000, 31000, 33000. 35000, 37000, 40000
roauency (M) roquency (M)
Site : @3CHe1-CA

: PEAK(UNIT)_6E 1n SHF_HORN_842_230717 HORIZONTAL Condition : PEAK(UNII)_6E 1m SHF_HORN_842_230717 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Single carrier 40M CH119 6545MHz

8Tx

Horizontal

Vertical

38.6G
~40G
Avg.

A (dBuvim) Date: 08-11-2023 1 (dBuvim) Date: 08-11-2023
130 130
10 o)
90 %0
0 7
| I T | I T e
50 50
| — . S
Y N S e L — —_— -
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
Frequency (Miz) Frequency (Miz)
: @3CHO1-CA : @3CHo1-CA
Condition : AVG(UNIT)_6E 3m HORN_02140_230109 HORIZONTAL Condition : AVG(UNIT)_6E 3m HORN_02146_230109 VERTICAL
1 (dBuVim) Date: 08-17-2023 A (dBuVim) Date: 08-17-2023
130 130
10) o)
90 %0
7 i
Ve 6 Ve 6
50 50
e et 1+  r— ]
30) 30
10 10
5600 36900, 39100, 3930 39500, 38700, 39900.40000 5600 36900, 39100, 35300, 39500, 38700, 39900.40000
Frequency (Miz) Freauency (MiHz)
site : @3CHO1-CA site : @3CHO1-CA
Condition : AVG(UNIT)_6E 1m SHF_HORN_842_236717 HORIZONTAL Cond

ition : AVG(UNIT)_6E 1m SHF_HORN_842_230717 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR230713001B

UNII-7 6525~6875MHz Harmonic @ 3m

ANT

Single carrier 40M CH147 6685MHz

8Tx

Horizontal

Vertical

Peak

Avg.

1 (@BuVim) Date: 08-17-2023

1 (@Buvim) Date: 08-17-2023

31 ™
I g S I =

e, g
30
10
00011000, 13000. 15000, 17000. 19000. 21000, 23000, 25000. 27000, 28000, 31000, 33000, 35000. 37000, _ 40000
Frequency (MHz)
site : @3CHO1-CA

Condition : PEAK(UNIT)_GE 1m SHE_HORN_842_230717 HORIZONTAL

31 1 ™
NI U ] Kl

PGPV S
30
10
00011000, 13000, 15000, 17000. 19000, 21000, 23000. 25000, 27000, 26000. 31000, 33000, 35000, 37000, 40000
Frequency (MHz)
site : @3CHO1-CA

Condition : PEAK(UNIT)_6E 1m SHE_HORN_842_230717 VERTICAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR230713001B

A (dBuvim) Date: 08-11-2023 1 (dBuvim) Date: 08-11-2023
130 130
10 o)
90 %0
0 7
| . | I T e
50 50
[ v U e . A
30 30
10 10
0600 2000, 73000, 14000, 5000, 76000, 7000, 18000 0600 72000, 73000, 4000, 75000, 76000, 7000, 16000
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UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz
Multiple carrier_contiguous 40M+40M (Harmonic @ 3m)
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UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz Harmonic @ 3m
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UNII-7 6525~6875MHz
Multiple carrier_non contiguous 40M+40M (Harmonic @ 3m)
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Emission below 1GHz
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Appendix E. Duty Cycle Plots

Duty :
Antenna Band Cycle(%) T(us) 1/T(kHz) |VBW Setting
8Tx 40M 100.00 4890 0.20 10Hz

#len 2008 PND: Fast
" Trig

Next Pk Right ;

Next Pk Left
Minimum Peak -
#ideo BWE.0 MHz sp:
Sweep 10.0 ms (1001 pts)) «
Funcion Width _ Funcion Value
I
Co us Peak
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